Bandsaw Specialist

Instruction Manual

Model C-320NC

With Rack gear vise & inverter

Automatic Horizontal
(for CE and Non CE certification model)

M,

[ Mg O™

g

COSEN MACHINERY INDUSTRIAL CO.,LTD.




NOTICE: Please read this instruction manual carefully to obtain a
thorough knowledge of installation, operation and maintenance. Please

remember the following: Correctly operate the machine as described in
the manual to prevent accident. Do not operate the machine by guesswork. |
We suggest you always keep manual at hand and refer to it whenever you
are not sure of how to perform any procedures for C-320NC.

TECHNICAL ADVICE/ SPARE PARTS

Please contact the COSEN-representative in your local area in case you need any

technical advice or if you want to order spare parts.

Instruction Manual:
C-320NC - CE / without CE Horizontal Bandsaw
With Rack gear vise & inverter
Ver. 1 — Date : 07/14/2005
© 1995 by COSEN CO., LTD./ R&D DIVISION.
110 Ching-Fu Street Hsin-Chu 300, Taiwan, R.O.C.
Tel: 886-3-5332143~5 Fax: 886-3-5348324  e-mail: cosen@ms9.hinet.net

No part of this publication may be photocopied or otherwise reproduced without the prior written

permission of COSEN CO., LTD.

Any comments or suggestions about the context, please contact us.

Printed in Taiwan



SAFETY

© 0 N o

11.
12.
13.
14.
15.

16.

17.

18.

19.

SAFETY

Know your band saw. Read the operator‘s manual carefully. Learn the operation, application and
limitation. Realize the specific potential hazards peculiar to this band saw.

Use recommended accessories. Improper accessories may be hazardous.

Wear proper apparel.

Keep unnecessary people away.

* Do not overreach or stand on tool.

Avoid dangerous environment. Do not use band saw in damp or wet locations. Keep work area
well illuminated.

Keep work area clean. Cluttered and slippery floors invite accidents.

Remove adjusting keys and wrenches from band saw before turning on power.

Avoid accidental starting. Make sure switch is off before plugging in power cord.

Do not force band saw. It is safer to operate with the cutting rate for which it was designed.

. Never hand hold the material with saw in horizontal position. Always use the vise, and clamp

securely.

Keep belt guard and wheel covers in place and in working order.

When a workpiece is too long or heavy, support it from the floor.

Always remember to switch off the machine when the work is completed.

Disconnect power cord before adjusting, servicing and changing blade.

Check damaged parts. Before further use of the tool, a guard or other parts that is damaged should
be carefully checked. To assure that it will operate properly and perform its intended function.
Moving parts should keep in an alignment and binding. Check for breakage, mounting and any
other conditions that may affect its operation. Any damaged part or guard should be properly
repaired or replaced.

Use a sharp blade and keep tool clean for best and safest performance.

Safety is a combination of operator‘s common sense and alertness at all times when the saw is
functioning.

Maintaining the band saw in top condition is essential for safety.




SAFETY RULES

s Never wear gloves loose clothing when operating the machine. They may cause danger if they are
caught in a running machine.

® Be sure to confirm that the area around the machine is cleared of people and obstacles every time
before starting the machine or operation. :

m Use a water-soluble cutting fluid on this machine. Oil-based cutting fluids may emit smoke or catch
fire, depending on the condition of their use.

ALARM.DOC
SAFETY-1




cOzcon SAFETY RULES

® Never try to adjust the wire brush on the saw blade or remove chips when the saw blade is running.
It is dangerous if hands or clothing are caught by the running blade.

® Never cut carbon or any other material that produces and disperses explosive dust on this machine.
Sparks from motors and other machine parts may ignite and explode the air-borne dust. The machine
needs special measures for cutting explosive materials.

® Stop the saw blade before you clean the machine. It is dangerous if hands or clothing are caught by
the running blade.

ALARM.DOC
SAFETY-2




SAFETY RULES

® Be sure to prohibit any use of fire in the shop, and install a fire extinguisher or other fire control
device near the machine when cutting titanium, magnesium, or any other material that produces
flammable chips. Never operate the machine unattended when cutting flammable materials.

m Use roller tables on both front and rear sides of the machine when cutting the long work. It is
dangerous if the work falls off the machine when the roller tables are not used.

® Take preventive measures when cutting thin or short pieces from the work to keep them from falling.
It is dangerous if the cut piece falls.

ALARM.DOC
SAFETY-3




SAFETY RULES

® Never start the saw blade unless it has been confirmed that the work is firmly clamped. If the work is
not securely clamped with the vise, pieces will be forced out of the vise during cutting.

® Never touch the running saw blade. It is dangerous if your hands or clothing are caught by the
running blade.

ALARM.DOC
SAFETY-4




SAFETY RULES

® Turn off the shop circuit breaker switch before servicing the machine. Then post a sign to inform
people that the machine is under maintenance.

1

ALARM.DOC
SAFETY-5




@~ [COSEN]

3 i
. ¥
P

TITE_SEC.DOC



GENERAL INFORMATION

Section 1

SECTION1

GENE 'ORM
1.1 INTRODUCTION
This automatic band saw is a model more popular than any other model as witnessed in many

countries worldwide. This machine was developed by a group of R&D engineers over a considerable
period of time assuring you of the highest efficiency and performance. This machine can automatically
detect the conditions of material supply, cutting and quality control. Each component was developed
by computer design and analysis. This machine is specifically designed to cut metal material. Your
machine has the following advantages:

e Machinery and each component part can be handled safely.

e Machinery and each component part can be easily moved or operated by the user.

¢ Machinery and each component part has passed strict testing. (Council Directive on the

approximation of the laws of the Member States relating to Machinery)

This manual contains shipping, handling, unpacking, initial checkout, operation, maintenance
information, etc. It is divided into ten sections. Each section covers a specific aspect of the machine.
This section contains a general description of the machine and other available documentation. We are
going to introduce this smart machine now. '

1.2 EQUIPMENT DESCRIPTION

This automatic band saw machine is designed based on the guidelines of low cost and high
performance. It is designed to cut various kinds of materials with the appropriate saw blade installed.
The specific features of this band saw machine are as follows:

1. Concern for safety. This machine is designed to fully protect the operator from its moving
elements while cutting.

2. When the saw blade is broken, the machine will stop automatically.

3. The machine will stop automatically when out of stock.

4. Dual valve system is designed to achieve optimal cutting performance with the simple
setting of feed rate and perspective cutting pressure for different material.

5. The intended life-span of the machine is counted based on regular daily operation. It is
calculated with the life expectancy of 10 years under normal operating condition and
exact attention to the maintenance schedule.

8 hours X 5 days x 52 weeks X 10 years = 20,800 hours

SEC_1.D0C
1-1



€Ozco GENERAL INFORMATION

Section 1
1.2.1 Specifications
Specification of The Machine
MODEL Automatic Band Saw Machine
o 320 mm (12.6")
MAX. CAPACITY M(HXxW) [320x320 mm (12.6"x12.6")
mm(HxW) {320 x 380 mm (12.6"x15")
SPEED 15~100 m/min. (50~328 fpm)
SIZE
4242 x34 x1.1 mm (167°x1.337x0.04)
SAW (LxWx T)
BLADE TENSION HYDRAULICAL, (Factory adjusted)
GUIDE CARBIDE, (Interchangeable)
CLEANING  |Steel wire brush with flexible drive shaft driven by main motor.
HYDRAULIC 0.75 kW (1 HP)
MOTOR OUTPUT SAW BLADE 3.7kW (5 HP)
COOLANT PUMP 0.1 kW (1/8 HP)
HYDRAULIC OIL SYSTEM |TANK CAPACITY [25L (6.2 gal)
COOLANT CAPACITY 45 L (11.2 gal)
FEEDING MODE HYDRAULICAL, Automatic
PER STROKE 403mm (15.9")
VISE CONTROL METHOD STATIONARY & MOVABLE HYDRAULIC VISE
CLAMPING PRESSURE 23 kg/cm?2
MINIMUM CUTTING LENGTH 8mm
HEIGHT OF WORK BED  [700 mm (27.6")
NET WEIGHT 2000 kgs (4400 1bs)
GROSS WEIGHT 2200 kgs (4840 1bs)

2010x2000x1500 mm (79" X79" x59™)

(The height is 1285 mm when saw bow is at lower limit position)

FLOOR SPACE (LXWxH)

* Design and specifications are subject to change without notice.

SEC_1.DOC
1-2




GENERAL INFORMATION
Section 1

Your machine‘s emergency stop button is designed to be very easy to access. When you press it,
it will stop the machine completely to avoid severe injury when an accident occurs.
You should press it immediately without hesitation in the following cases:
e Any emergency situation that would cause severe injury.
¢ Any abnormal situation or error, such as fire etc.

The button is going to be locked when you press it. To unlock it, you must pull it. Its

appearance has red color and rubber material for safe operation. We hope you do not press this
button inadvertently or otherwise.

1.4 GUIDE TO THE MANUAL

SECTION 1, 2, 3,

APPENDIX.

The instruction manual is divided into ten sections. Each section contains important information
on how to operate the machine properly. Some of the safety precautions are described at the beginning
of each section. Please read and understand the manual before operating the machine. For other
technical information, please check with the dealer or the manufacturer for further detail.

1.5 DOCUMENTATION _
Other than this manual, the manufacturer also provided other related technical documents along
with the machine. Please read through them should there be a need.

SEC_1.DOC
1-3



GENERAL INFORMATION

Section 1

Dicgram of Main Saw Parts

MATERIAL FEEDING STROKE PROTECTOR <L>
MATERIAL FEEDING STROKE PROTECTOR (R

pr rois o

——— CHIP CONVEYER SCREW COVER
& : C(OPTION FOR CHIP CONVEYER UNIT

i i {prevenis confact with the rotaiing screw.)

= [

)
g

EMERGENCY STOP BUTTON
IDLE WHEEL HOUSING COVER

COVER

C

TRANSMISSION PULLY COVER
of .

BLADE GUARD COVER R>

BLADE GUARD

purpose

COVER >
.‘f

SEC_1.D0C
1-4




SEC_1.DOC

5=
pusan .m
218
m A
Q
=
Z
e
—
M 010¢ 0002
ar— —h RN S —
= 2o e B,_ e — — : -
g i T &
E arl | —
= .l 1
— - T i 2__ i /‘W y - [ :_ _.W} [699. S0
S T 2 U e
= =S

L]

1-5

a:

JINS A0OW 0Lne . e e

230
—
Ll

dH & &0L0W 30v79

i
5
=
il
5

LTTIXMPEXT2P Y J7IS Javd

INIHIVW FHL 40 NOISNIWIO TIYY3IAD




Z
2
[
m
Q
=
£
]
z
=
Z
=
&

Section 1

dNNd DINMNYYAAH
diNNd INV1000

ulyoewW 91} Jo sjlun urewr oYj -S4

3SOH ONINVITO

HSNHG JdIm

f I
[o o o o|Ne ﬂ%u
(NOLLO) M
1804dNS vIM3LYH
¥3TI08 3AIN9 ——
43704 140ddNS
¥30N03Y
(NOIL40)

H3AIANOD dIHO

JOLOW 3avTg

HOAIANOD dIHD

T33HM 3AINd

[

1
o

bt

i

Y3IANMAD ONIQ33d VINILYA
43ddOLS ONILLIS HIONT

=

d3d 3SiA &v3d
HAANINAS 3SIA Hv3d

WYV 30INS 3avig l/ \

339 3SIA INOHA
4v8 30NS ONION30S3d

I ———  13NIgvd v0IL0313

| U

7 * AIANITAD 3SIA INOY4

K [ [
£ K//f ,!:«.@ 588 T3INYD TO¥LNOD
il I TOULNOD
34NSSINA ONILLND
LI SNNYEAAH
—— 1

YAANIIAD NOISNIL
T33HM NIARKA

£Sofouturaa], ) s)Ied UIRR OUIYDEW JO UOI}EIIJIIUIP]

SEC_1.D0OC

1-6



m T M 5\

] L }‘\‘._.y.f’{ o
45,»\”‘\“ - ™ :

TITE_SEC.DOC



cOscseo GENERAL SAFETY INSTRUCTIONS

Section 2

| SECTION 2

GENERAL SAFETY INSTRUCTIONS

. (Only for machine with CE certificated)

2.1 INTRODUCTION

In designing this machine, many safety measures have been taken to prevent personal injury.
However, there are still some risks remaining despite all the measures adopted. We then put protective
devices at those places. Other than the safety hardware mentioned above, we have also put warning
labels on the machine as a reminder to the user and listed all these risks in the manual. We separate all
these items into three categories, i.e. danger, warning, and cautions. Please read all DANGERS signs
to prevent death or severe injury. Read all WARNINGS to prevent personal injury, and read all
CAUTIONS to prevent equipment damage. This section covers general safety rules. We also provide
some risk analysis and procedures. The specific precautions for each section are described at the
beginning of each subsection in the later sections. We also provide figure 2.1 for your machine at the

end of this section.

2.2 GENERAL SAFETY INSTRUCTIONS

Your band saw machine is designed to satisfy regulations of the Council Directive on the
approximation of the laws of the Member States relating to machinery (89/392/EEC) - Annex I
Essential health and safety requirements relating to the design and construction of machinery. This
section will review the rules on the document, and check the current designs of band saw machines to

be sure they adopt the requirements.

cach label carefully as followiffg._.

Read all DANGERS to prevent severe personal injurv and death

/N DANGER
Q

&

Hazardous Voltage

TURN POWER OFF
before servicing.

Failure to follow the warning
can result in severe injury.

2-1




COScCo GENERAL SAFETY INSTRUCTIONS

Section 2
v" Red and white DANGER labels mean immediate hazards that will result in severe personal
injury or death.
DANGER: Do not operate this machine unless it is completely assembled.

DANGER:

DANGER:

DANGER:
DANGER:

DANGER:

Before doing any electrical work, disconnect the electrical power with the Main
Power Disconnect switch.

Before working near moving parts, disconnect the electrical power with the

Main Power Disconnect switch.

Keep all guards and shields in place before installing or starting up the machine.
It is dangerous to operate the machine when the floor is slippery. Keep the floor
clean and dry. Check for ice, moisture, or grease before entering.

Do not use the machine to cut explosive material or high pressure vessels. Since

it will generate high heat during the sawing process that will ignite an explosion.

Read all WARNINGS to prevent personal injury

WARNING ABOUT BLADE RUNNING

VALA T Y
AAWARNING
\
WARNING ABOUT WORK—PIECE WARNING ABOUT WHEEL AND BLADE COVERS ‘\‘\r\[\,\‘\
VAL A { I TT—— AN PINE
ANWARNING S |AAWARNING
Impact Hazard Cutting Hazard
KEEP COVER CLOSED
WEAR SAFETY SHOES. during sowblade running |
@ Turn Power Off Cutting Hazard
Do not approach work before opening cover. KEEP HAND OFF
i r i duri blade running.
dropzpmg orea during Failure to follow the warning u.rmg sowbloce < .
operation. can result in severs injury. Foilure to foltow the warning
can result in severe injury.

v" Orange and black WARNING labels mean hazards or unsafe practices can result in severe

personal injury or death.
WARNING:  This manual has important safety information. All users must read it before

performing any activity on the machine, such as replacing the saw band or

doing regular maintenance.

WARNING:  Some personal protective equipment is required for the safe use of the

machine, e.g. protection goggles.

Read all NOTICES to prevent equipment damage

NOTICE

Replace the transmission oil after the first three months
or 600 hours of operation and, thereafter, every one
year or every 2500 hours of aperation, whichever comes
first.

Recommended Oil: 1SO VG—-320

v" Blue and White NOTICE labels mean unsafe practices that could result in damage to products

or property.
NOTICE:

The transmission fluid of the speed reducer needs to be replaced.




GENERAL SAFETY INSTRUCTIONS

Read all safety labels on the machine

GENERAL SAFETY PRECAUATIONS

SAFETY INSTRUCTIONS

. READ AND UNDERSTAND THE INSTRUCTION MANUAL AND
WARNING SIGNS BEFORE OPERATING MACHINE.
FAILURE TO FOLLOW THESE INSTRUCTION AND WARINGS
CAN RESULT IN SERIOUS INJURY OR DEATH.

Do not wear gloves, neckties, jewelry or loose
clothing while operating

Always weor eye protection.

Check blade tension and odjust blade guide before
start cutting.

Always clomp stock firmly in place before cutting
and use auxillary support for long material.

Do not remove jommed or cut-off pieces until blade
hos slopped.

Keep fingers out of poth of blade.

Guards should be in place and used at ol times.
Disconnect machine from power source before making
repairs or adjustment.

10.0o not operate while under the influence of drugs,

alcohol or medication,
DO NOT KEMOVE OR DISFINGURE THIS WARNING SIGH.

I

©ma o

Section 2

v" Green and white SAFETY INSTRUCTIONS are important reminders that should be read

before operating the machine.

9 Please do not make any decisions casually without first reading all safety

instructions.

2.3 NOISE LEVEL

Noise has a major effect on the quality of the environment at the work site. We refer you to

testing data and information as follows:

€ Excessive exposure to high levels of noise may cause impairment to hearing, but the

vulnerability to hearing loss varies between individuals and must be taken into account

in specifying an allowable limit for noise exposure.

€ A level of 90 dBA is widely accepted as a criterion for 8 hour/day exposure to

steady-state broad-band noise.
@ The unprotected ear should not be exposed to noise levels higher than 120 dBA. A

machine‘s noise come from the following:

10. Parts, machine not assembled tightly causing mechanical vibration

Wire brush unit
Chip conveyor unit
Speed reducer

Blade motor

Coolant Pump

0 X =N AL

Drive wheel

Saw blade during cutting or material feed mechanism

Hydraulic motor/pump
Belt transmissions variable speed motors

2-3




GENERAL SAFETY INSTRUCTIONS

24

Section 2
When your machine is running, noise will come out. This is a machine-electric interface problem
that may make people feel uncomfortable. Our products pass noise testing under 78 dBA. If your
machine produces an undesirable noise while it is running, you should:
1. Be sure maintenance schedule has been followed exactly.
2. If yes, follow section 9 in this manual for system troubleshooting procedures.

SAFETY DEVICES AND GUARDS

Safety moving element:

All the major moving elements on the machine include:
Saw head assembly.

Saw wheels.

Saw blade guide/arm.

Saw blade guide roller.

Quick approcah mechanism.

Wire brush.

Chip conveyor. (Optional)

Workpiece clamping vises.

Material feed mechanism.

. Multi vises. (Optional)
. Belt transmissions variable speed motors or step pulleys.

XN AN B LN =

—
_ O

Safety related switches:
The safety related switches on the machine will be actuated in operating situations. The

automation detector is a proximity sensor used to detect the motion of the drive saw wheel. Once
the saw blade is broken, the driven wheel will stop running. The sensor will then detect this
problem and then stop the machine. The power switch controls the main power of the machine.
The emergency stop switch on the control panel is a red button (with rubber material). It is used

for emergency stop at any circumstance.

The saw wheel cover interlock switches located on the two wheel housings are used to
assure that the machine will stop whenever the wheel covers are open. This device is to protect
users from being cut by the running saw blades. The vise clamp switch is to assure firm clamping

of the workpiece. If the workpiece is not clamped properly, the saw blade is not allowed to run.

Among all these safety switches, some of them are used to protect the users and some of
them are used to prevent damage to saw blades, the workpiece and the machine itself, etc. We
have taken every precaution to prevent injury or damage and to provide safe and economical

operation of the machine.

2-4



GENERAL SAFETY INSTRUCTIONS

2.5

Section 2
Guard mountings:

The locations of all safety guards on the machine are indicated above. All of these protectors
should always be mounted on the machine whenever the machine is running. Users are not
allowed to move any of these elements under any circumstances except when servicing the
machine. However, even skilled service technicians still have to be very careful when performing
repairs or service on the machine with any of these protectors removed. It is the responsibility of

the user to make sure all these elements is not lost and damaged.

SPECIFICATION OF ELECTRICAL EQUIPMENT
Electrical equipment is very important to the control system. Your machine is a new type

CONTROL BOX [ MOTOR |
[MOTOR =
PLC i
UNIT
MOTOR ]:
i
Transfomer| 1 o oUND PLATE |
L1
DOO
12 R
L3) | [TTITTTT] GROUND PLATE 2
PE | [ |
" ELECTRICAL CABINET
CHASSIS BODY

1. Provides spark killers on each AC motor, AC control relay.

a. AC Motor : Spark killers are connected between motor phases.
b. AC control relay : Spark killers are connected between coil of AC control circuit.

2-5

i
i



GENERAL SAFETY INSTRUCTIONS
Section 2

ACI110V

S1
%(Tl
EL ||

2. Waveform measurement circuit and measured waveform.
3. RC circuit

Element marker have introduced in recent years spike killers (sometimes called arrester)

which are made of mainly zinc oxide with a characteristic of varistor. Comparison of their
characteristics toward surge voltage indicates that the former has a smooth attenuation curve
with the crest value of a steep surge voltage being less than 4.5 times of the rated voltage. Noise
entering a signal line due to electromagnetic induction is considered due to the magnitude of
noise change rate rather than due to the noise crest value of the noise generating source. The
attenuation waveform of the RC is therefore less unlikely than the pulse waveform of the
arrester to cause electromagnetic induction. The RC compound element is thus considered better
in noise elimination.

Due to the reasons mentioned above, mount a RC compound element on each of AC motor,

AC solenoid and AC control relay.

2.6 RISK ASSESSMENT

Risk assessment generally takes account of intended use and foreseeable misuse, including
process control and maintenance requirements. We made every effort to avoid any personal injury or
equipment damage during the machine design stage. However, the operator (or other people) still
needs to take precautions when handling any part of the machine that is unfamiliar and anywhere on

the machine that has potential hazards (e.g. the electrical control box).

2-6



WARNING ABOUT BLADE RUNNING

GENERAL SAFETY PRECAUATIONS

SAFETY INSTRUCTIONS

1.

READ AND UNDERSTAND THE INSTRUCTION MANUAL AND
WARNING SIGNS BEFORE OPERATING MACHINE.
FAILURE TO FOLLOW THESE INSTRUCTION AND WARINGS
CAN RESULT IN SERIOUS INJURY OR DEATH.

WARNING ABOUT ELECTRICAL CABINET

2. Do not wear gloves, neckties, jewelry or loose
9/2 >_HN Z _ Z O clothing while operating.
3. Always wear eye protection.
4, Check blade tension ond adjust blode guide before %
T starting cut. _U> Z o —M _M g Q|
72/77./ 5. Always clamp stock firmly in place before cutting COSEN A CH Y NDUSTRIAL §O- LTD-
and use auxillary support for long material. l/« O
6. Do not remove jammed or cut—off pieces until blade
has stopped.
7. Keep fingers out of path of blade.
8. Guards should be in ploce and used at all times.
9. Disconnect machine from power source before making .w
repairs or adjustment. s simrtog: C) westt,
Cutting Hazard Sbw ﬂ_o,_ oom.mzowm.ns%.m_m under the influence of drugs, ) o
alcohol or ication.
KEEP HAND OFF DO NOT REMOVE OR DISFINGURE THIS WARNING SIGN,
during sawblade running, Hozardous Voltage
Failure to follow the warning TURN POWER OFF
can result in severe injury. before servicing.

Failure to follow the warning
_ can result in severe injury.

NOTICE

Replace the transmission oil ofter the first three months
or 600 hours of opeeration and, thereofter, every one
yeor or every 2500 hours of operotion, whichever come
first.

WARNING ABOUT WHEEL AND BLADE COVERS

Recommended Oil: ISO VG-320

Cutting Hazard

KEEP COVER CLOSE
during sawblade running , L N\

Turn Power Off ® QQMM.Z H

before opening cover,

Failure to follow the warning
can result in severe injury.

== |AWARNING || _ _
L : i

Emergency Stop
WARNING ABOUT WORK-PIECE

b

AWARNING =10

& Impact Hazard D /
2 WEAR SAFETY SHOES. = = L L

Do not approach work
dropping orea during
operation.




TITE_SEC.DOC



MOVING AND INSTALLATION
Section 3

3.1 INTRODUCTION

Your machine is made of three main system components: Machine equipment, hydraulic
system, and electrical control system. Please read the entire manual carefully to obtain a thorough
knowledge of the machine. This section describes how to move and install the machine to prevent
personal injuries and machine damage. Do not operate the machine by guesswork. Keep the manual at
hand and refer to it whenever you are not sure of how to perform any of the procedures.

3.2 MOVING THE MACHINE

When moving the machine, we strongly suggest that you follow the carrying and cleaning
methods described to keep your machine in the best working condition. You can choose any one of the
methods described below to move your machine:

Carrying:
1. Use crane to place
Carry the machine to its designated location by using a crane and a wire rope sling that can fully
withstand the weight of the machine. Apply the wire rope sling to the lifting hooks at the rear of
the front vise slide and to the rear end of the machine. Slowly lift the machine while taking care
so that the machine is not shocked and that the wire rope does not interfere with the saw-head.

e To move your machine with a crane, you
must have a crane‘s qualification license.

® You must use tools and equipment with the
proper tensile strength and use proper method
when moving your machine.

Sec_3.D0OC
3-1




MOVING AND INSTALLATION

Section 3
e Apply the wire rope sling to the lifting hole
at rear of the front vise slide and to the rear
end of the machine. Please keep the machine
balanced rear-front and left-right side when
you are lifting up the machine.

hen you work together with more than
people, it is best to keep contact with
1 other by voice for safety.

2. Use forklift to place
Most users choose this method to move their machine because it is easy to set up. Make sure that
the lifting rod can fully withstand the weight of the machine.

e You must have a qualification license to
operate forklift for moving your machine.

Sec_3.D0OC
3-2



MOVING AND INSTALLATION
Section 3

AL ® You have to use adaptable stand wood
J— material of proper compressive strength.

e You have to use adaptable rolling cylinder
material of proper compressive strength.

Cleaning:
After the machine has been placed on the correct position, remove the rust-preventive grease with

wiping cloth dampened with cleaning oil or kerosene. Apply machine oil to the machine surfaces

that are susceptible to rusting.
* Do not remove the rust-preventive grease with a scraper or the like. Do not wipe the painted

surfaces with solvent.

3.3 INSTALLATION OF THE MACHINE

This band saw machine has been designed and manufactured in accordance with the latest
technical standard on safety regulations. Naturally, such a machine tool has a few potentially
hazardous locations. So, we strongly suggest following the general rules and regulation on safety
precautions and particularly those, given below:

Sec_3.DOC
3-3




MOVING AND INSTALLATION

Section 3

3.3.1 Safety Precautions
e

Hetel
Read the operating manual thoroughly to avoid improper operations.
Environment:
® Avoid exposing machine to direct sunlight.
® Keep the room temperature between 5° to 40°.
® Keep the humidity of your machine at 30%-95“(without condensation) to avoid dew on
electric installation and machine.
® Keep machine away from vibration of other machines.
® Please avoid uneven ground.
® Please avoid wet through water or heavy dust from other machines.
Power supply:
®  Supply voltage: 90% - 110 % of nominal supply voltage.
®  Source frequency: 99% - 101 % of nominal frequency.
® Please avoid using same power supply with electric spark machining, electric welder.
Because of unstable electric tension, it may prevent your machine electric installation
from working properly.
® Please connect with power supply independently and directly.
® Please use correct electric capability, electric tension, 50/60 Mz.

<@ Supply electric power to the machine from a source different from those for welding or

other machines that produce electric noise. Ground the machine with an independent
grounding conductor.

< [ imit the supply voltage variations to within = 10%

Have to connect to earth to ground machine.

3.3.2 Initial Inspection

1. You have to confirm that your machine is the correct type ordered.
2. Check machine surface and equipment furnished.

If you find any problem, please contact dealer. &

3.3.3 Space Required

Leave enough space around the machine for loading work and unloading cut-off pieces as well
as for maintaining and inspecting the machine.

The table and illustrations are as follows:

NO. MAIN SECTION NO. MAIN SECTION
1 Machine Body 6 Hydraulic Unit
2 Electrical Control Box 7 Hydraulic Hose
3 Bed assembly 8 Roller Table
4 Work feed bed assembly 9 Optional Chip Conveyor
5 Main shaft & Sub. Shaft assembly 10 Optional Roller Table
Sec_3.D0OC

3-4




MOVING AND INSTALLATION

Section 3

Floor Space Required without Optional Table
NO. NAME
1 [Machine Body
2 |Electrical Control Box
S5 |Work Tray
4 |Chip Conveyor
5 | COOLANT UNIT
Operation area 6 |Hydraulic Hose
7 |Roller Table
8 [Hydraulic Unit
D T Y e T 1
+ 4+ + '+ + o+
+ + o+
+ |+ o+ —
JV
N ®
©) +
= 2
I PR \@
‘]L
@ H=1500
Pov;'e»r in
\-_% +
JF : @ @DPOOO + :r»
Opelﬁfor + JF | +
| +~7 + +  +
3000
3.3.4 Unpacking

3-5

S




MOVING AND INSTALLATION

must be relocated.

3.3.5 Equipment Furnished

follows :
1. Tool box
2. Grease gun
3. Screw drive(+, -)
4. Open end spanner
5. Hexagon wrench
6. Operation & parts book

3.3.6 Installation Procedure

Your machine is easier to install than other brand
type. Following this manual, you can do it yourself
step by step. The six major steps are fixing the
. machine on the floor, machine leveling, installation
of feed roller, cutting fluid supply, hydraulic oil

supply, and electrical connection.

BRACKET

1 pc
1 pc
2 pcs
3 pes
1 set
1 pes

Section 3
® After the machine has been properly positioned, remove the shipping bracket.
® Unpack your machine carefully. Do not damage the machine surface paint.
® Remember to remove the bracket used to lock the saw frame and the saw bed.
® Be sure to retain this bracket so that it can be used again in the event that your machine

Your machine has a set of tools to maintain machine to keep it running. Cutting ease and
efficiency can be maintained with proper care. We list the standard accessories and illustration as

3-6

Sec_3.D0OC



MOVING AND INSTALLATION

Section 3

¢ machine on the flo

1. For best performance, the band saw has to be placed on a solid and level foundation.
The floor is recommended to have a carrying capacity of approximately 2.0 tons
(including both machine and material weight).

2. It also has to be bolted to the floor, and it has to have shock absorption pads on the
floor for level regulating.

3. You have to leave sufficient space for operator and large material supplies. It will
ensure safety.

4, If a crane is used to lift the machine, make sure that the lifting cable is properly
attached to the machine as shown below:

* Be careful to protect the machine from impact or shock during this procedure. Also
watch out for your fingers and feet.

5. Other machinery may cause vibration or dust for your machine. It will prevent machine
from working effectively. You have to avoid this kind of situation.

B Place spirit levels on the vise slide plates and the work feed table, and adjust the left-
and-right and fore-and-aft level of the machine with leveling bolts.

M The fore-and-aft level should be adjusted correctly. The level of the rear of the machine
is approximately 20 mm higher than the level of the front end. This will allow the
proper return of the cutting fluid for working. The illustration is as follows:

* Be sure to ascertain that all leveling bolts evenly support the weight of the machine.

@ Use a level gauge to make sure that the
platform is flat and even at all angles.

If you plan to cut long work pieces, please
arrange the roller table and roller stand behind the
machine.
@ The roller table and roller stand should be level
with the machine itself.

Sec_3.DOC
3-7




MOVING AND INSTALLATION

Section 3

Fill the éuttihg fluid tank with the proper cutting fluid mixture. If Shell Dromus BS or Shell
Lubricool Yellow Cutting Fluid is used, the ratio of cutting fluid to water should be
approximately 1:15~1:20. Check the sight gauge to ascertain the fluid level in the tank. Tank

capacity: 80 liters.

ydran upply

n

Ope

the filler cap. Please fill the hydraﬁlié

ol tank with the hydraulic ol furnished with the

machine. Check the sight gauge to ascertain the oil level in the tank. (Oil tank should be full

already if it is a new machine)

Filler Cap

Sight Gauge

S

ure door and connect the power supply cable to the

circuit

breaker (N.F.B.) terminals that are indicated by the arrow in the illustration below :
® Be sure to connect the ground cable to the ground terminal. The power supply to your
machine should agree with the wiring voltage that is indicated on the label attached to

the electrical enclosure.

® [f the power line voltage is changed, change the wiring of the transformer and motors,

and reset or replace the thermal relays shown as follows:

@ 220 V-50 Hz
380 V- 50 Hz
415 V-50Hz
440 V- 50 Hz

3-8

Sec_3.DOC



€0 MOVING AND INSTALLATION

Install a fire extinguisher or other fire control device in the shop to prov

Section 3

0 220 415 440 380

.
ide safety.

3.4 WORKING CONDITIONS

For safety in operating working, we recommend the following:

< A well lighted work site.

< To prevent operator from slipping, keep floor dry.

< Keep dust from other machines away from electrical control facilities.

< Except operator, please do not anyone or anything near your machine for safety.

3.5 RESHIPMENT PROCEDURE
We recommend you do the procedures as follows:

1.

2.
3.
4

Turn off the power.

Fix the saw head.

Pack machine with plastic bag or soft paper to protecting it from dust.

Pack your machine (with bracket) carefully, and use a crane or forklift to raise it. If a
crane is used to lift the machine, ensure that the lifting cable is properly attached to the
machine.

Do not forget to reship with equipment furnished, shock absorption pads and operating
book.

Sec_3.DOC
3-9

pra—



MOVING AND INSTALLATION

Section 3
Foundation Diagram

S
i
1,110

610

&
041 :
266
] - -]
% oo (o) o Q 0
() @ 1 ©,
i L] L]
© ]
T Ol 0 T
G O
1,710
Sec_3.DOC

3-10



TITE_SEC.DOC



c€Ozseco OPERATING INSTRUCTION

Section 4
O
O
O
EHGH
o] =] =
_ o) Le] =]
= g | (=)= [
< A =
O HIHE]
_ HIH©
oL Ee
— ® O
-
]
o O O

SEC_4.DOC
4-1



OPERATING INSTRUCTION
Section 4

mSEeTioNT e

__ OPERATING INSTRUCTIONS |

4.1 SAFETY PRECAUTIONS
For your safety, please read and understand the instruction manual before you try to operate
our machine. The operator should always follow the guidelines:
e The machine can only be used its designated purpose.
¢ Do not wear gloves, neckties, jewelry, long hair or loose clothing.
e For eye protection always wear protective safety glasses.
® Check blade tension and adjust blade guides before starting out.
e Always clamp stock firmly in place before cutting and use auxiliary support for long material.
® Do not remove jammed or cut-off pieces until blade has stopped.
® Keep fingers out of path of blade.
e Guards should be in place and used at all times.
¢ Disconnect machine from power source before making repairs or adjustments.
e Protective gloves should be worn for band saw changes.
¢ Do not operate while under the influence of drugs, alcohol or medication.
¢ Please do not leave the machine with eyes in any operating.
e Please put utility cart or the warning signal to stop people coming up.

]

DN N N N . U N U N NN

4.2 PREPARATION FOR USE

The selection of an appropriate saw blade and cutting method is important for cutting, work
safety and efficiency. Select an appropriate saw blade and cutting method by fully considering the
work to be cut and the requirements of your job(such as cutting accuracy, cutting speed, economy, and
safety control).

~ Cutting method: :
If you choose dry cutting and low speed of saw blade, the chips may accumulate in machine parts and

may cause the operation or insulation failure of the machine. We suggest you choose wet cutting to
avoid machine damage. You can refer to chapter 7 for experience data.

Cutting unknown materials:

Before cutting an unknown material, consult the supplier of the material, burn a small amount of chips
from the material in a safe place, or follow any other procedure to check to see if the material is
flammable or not.

- Never take eyes away from machine during cutting operation.

Cutting oil:
If economics are not of critical concern, you can try oil-based cutting fluids. We always suggest you to

use water-soluble cutting fluids. The comparison table for it is as follows:

SEC_4.D0C
4-2




OPERATING INSTRUCTION

Section 4

_ Disadvantage

Have high cooling effect

Remove paint

Not flammable

Lose rust protection effect when deteriorated

Economical

Foam

Does not require cleaning of cut products
(especially when soluble)

Putrefy

Decline in performance, depending on quality of]

water used for dilution

If Shell Dromus BS or Shell Lubricool Yellow Cutting Fluid is used, the ratio of cutting fluid to water
should be approximately 1:15~1:20. Check the sight gauge to ascertain the fluid level in the tank. Tank

capacity: 38 liters(10 gal.)
@ Never work with pure water only.

4.3 CONTROLS DESCRIPTION AND OPERATION
Here we briefly describe the control panel, manual mode, automatic mode and identification
of failure condition.

-
SET |[INS ERR 7 8 9 0 ESC
PS SFTDEL | 4 | 5| 6 14 =
A @& 1 23 @ ENT
L
Operational Ambient B Saving Ambient AR
Temperature 5 C~50 C Temperature 10 C~60 C
Ambient Humidity 30%~85% RH |Connection to RS422 MMI port

(non-condensed)

Environment

No condensed droplet & no corrosion

Notice:

The setting value of SNC20 only could be modified under MANUAL MODE.

4-

SEC_4.D0C
3




OPERATING INSTRUCTION

1.

LCD screen

SET

Auto mode

P/S

G oJL D e

Section 4
After the machine on, the below message will be shown on LCD screen.

**%%  Welcome to ****
SMART NC-20 SYSTEM

Press this button for switching between “Auto mode” and “Cutting piece
program setting”.

Pressing Once ~ Auto mode
NO. LENTH CNT
01 0100.0 002

Pressing Twice - Cutting piece program setting

NO LENTH COUNTER
01 0100.0 005
NO : Section no.
LENTH : Length (Max. 6,500mm)

COUNTER : Preset Cutting Quantity
*  This mode is only available under the manual mode.

Feeding position and blade turning speed (Press SET or ESC to exit.)

LENTH SPEED(M/m)
0110.9 00000

After press ESC, press P/S twice, the blade life will be displayed.
@ Under this mode, press DEL to reset the blade life and ESC to exit.

BLADE LIFE : 00006 hrs
DEL-RESET / ESC-EXIT

Work light control

Page up

Shift right

Page down

SEC_4.D0C
4-4




cOseo OPERATING INSTRUCTION
Section 4
8. gi?:l “ :  Coolant Supply
9. INS : No Function
10. % : After cut off, the saw frame stays at the lower limit switch and the
material retract 2mm automatically.
11. ERR :  Error message display. Press ] | or @ for switching page.
ERROR CODE Message
01 N/A
02 LEFT WHEEL COVER WITHOUT The cover of the left wheel cover does not close.
CLOSE
02 BLADE BREAKAGE The blade is breakage or slippage.
04 OVER RELAY ACTIVE The inverter is running abnormal.
05 OVER RELAY ACTIVE The hydraulic motor is running abnormal.
06 OVER RELAY ACTIVE The coolant pump is running abnormal.
07 N/A
08 N/A
09 N/A
10 NO MATERIAL Without material.
11 RIGHT WHEEL COVER WITHOUT The cover of the right wheel cover does not close.
CLOSE
12 COUNTER UP, STOP AUTO-CYCLE The preset counter piece is achieved.
13 N/A
14 N/A
21 ZERO Err The forward limit switch operates abnormally.
22 ZERO Err The backward limit switch operates abnormally.
23  POSITING Err Incorrect stop position.
24 POSITING Err The upper limit switch is abnormal.
26 RISING Err Incorrect action of the saw bow.
28 FEED FORWARD Err
30 2mm BACK Emr This message will show up when feed back over
4mm.
* ESC > Exit
12. ESC :  EXIT
13. DEL : Pressing DEL + DEL -> Clear all of the program setting
Pressing once > Reset the blade life
14. ENT . ENTER
15. SFT : SHIFT

SEC_4.DOC
4-5



cOseco OPERATING INSTRUCTION

Section 4

16. Numerical Input code

7 8 9\0}

ntrol Panel Description

BLADE SPEED CONTROL KNOB
The blade speed is controlled by the inventer installed underneath the bed and the blade speed can
be increased by turning this knob clockwise.

POWER INDICATOR LAMP

Indicates that the power of band saw machine is turned on. Light comes on when you turn on
machine circuit breaker switch on the electrical enclosure for machine. This lamp indicates
preparation for start-up.

EMERGENCY STOP button
Press to stop the machine in an emergency. When you press it, it brings the machine to a total
stop. The button locks when pressed and must be turned to unlocked it.

WORK LIGHT indicator
This light on when the knob on SNC 20 is pressed.

CUTTING FLUID SUPPLY indicator
This light on when the knob on SNC 20 is pressed.

STOCK 2mm PULL BACK indicator
This light on when the knob on SNC 20 is pressed.

HYDRAULIC MOTOR ON/OFF button(with light)
ON mode(green color button):
¢ Press to start the hydraulic pump motor.
e When pressed, it turns on the built-in light and starts the hydraulic pump motor.
¢ This button is only valid under Manaul Mode.
o This button is disabled when the EMERGENCY STOP button “number 3” is pressed and locked.
@ When the hydraulic motor is on, the chip conveyor will run at the same time, please keep
your hands away from chip conveyor.
OFF mode(red color button):
e Press to stop the hydraulic pump motor.
e When pressed, it turns off hydraulic pump motor and the built-in light.

SEC_4.D0C
4-6




OPERATING INSTRUCTION

9.

10.

11.

12.

to

to

13.

14

Section 4

AUTO/MANUAL selectswitch
Use to select automatic or manual mode of operation. When the switch is turned to

MANUAL( @ ), you can operate each function individually. When the switch is turned to

AUTO(T._L ), the machine automatically operates according to the preset cutting data.

*  When the machine is first started in the MANUAL mode and then switched to the AUTO
mode, the first cut is not counted, but the machine automatically operates according to the
preset cutting data. This function can be used for the machine to automatically cut the work
after it trims the end of the work.

*  In the automatic mode, when the switch is turned to MANUAL during cutting, the machine
stops on completion of the cut, and when the switch is turned to MANUAL during the
operation other than cutting, the machine stops immediately.

BLADE DRIVE ON/OFF button (with light)
ON mode:
e Press to start the saw blade motor.
OFF mode:
e Press to stop the saw blade motor.
* The saw bow must be on the top position when press to drive blade “on” or the circulation
under the automatic cutting will be effected.

BLADE UP button
When this button is depressed, the saw head ascends. The saw head stops ascending when the
button is released.

QUICK APPROACH button

While this button is depressed, the saw head descends quickly. This button is used to allow the
saw blade to approach the workpiece quickly when the saw blade is at a distance from the
workpiece. Before the saw blade comes in contact with the workpiece, this button should be
released to stop its descent.

SINGLE / BUNDLE CUTTING selectswitch
e To cut a single piece of work, set the switch to (£
backward limit (starting point).

). The rear vise will automatically move

e To cut a stack of workpieces, set the switch to . The rear vise will automatically move
forward limit.

@ Notice to select optimum cutting mode under the manual mode.

SNAIL FEEDING

Turn this function on, the feeding speed will be slow down. The accuracy of stock position will
be obtained easily.

@ Only functions under Manual mode.

FEEDING BACKWARD button
e Press to feed the stock backward.
e The rear vise cannot be moved backward if the front vise and rear vise are both closed. The rear

vise cannot be moved either if the quick approach feeler is in contact with the work, or is raised
and locked.

¢ The button is engaged when “number 8” AUTO/MANUAL selectswitch is turned to “ @ .

SEC_4.D0C
4-7



c€Osco OPERATING INSTRUCTION

15.

16.

17.

Section 4
@ The rear vise will not operate for safety measurement if button is pressed when the saw
blade motor is operating.

FEEDING FORWARD button
* Press to feed the stock forward.
e The rear vise cannot be moved forward if the front vise and rear vise are both closed. The quick
approach feeler may be damaged if the rear vise is moved with the work clamped and in contact
with the quick approach feeler.

¢ The button is engaged when “number 8” AUTO/MANUAL selectswitch is turned to “ @ ”.

VISE OPERATION BUTTON =*ACh
Press this button and the rear and front vises will open or close until release the button.
@ The motion of rear and front vises will accord to the No. 17 Vise clamp selectswitch.

VISE CLAMP selectswitch

pl-
“ ” mode:

Press to close the front vise.
' When you press switch to this mode and press No. 16 Vise operation button under
manual, the front vise closes and the rear vise opens.

“ ﬁ “ mode:

Press to close the rear vise.
When you press switch to this mode and press No. 16 Vise operation button under
manual, the rear vise closes and the front vise opens.

SEC_4.D0C
4-3




OPERATING INSTRUCTION

_Section 4

CuttmgParametersControl e -

18

19

T ciasw
AACY

ZeNCTE g -
N'\’Mo CrMo(6

INCONEL
HASTELLOY
MONEL

5
4 6
\\\\\\\ | ///////
3 T
= =8
" >~
% N
7 \\\\\ g

10

Cutting Pressure Control Dial

This control dial is used to control the cutting pressure applied to the material during the cutting
period. Proper cutting pressures are supposed to be chosen to achieve the most effective
cutting conditions when cutting different materials. Turn this dial to a colored position
corresponding to the material to be cut.

Saw Blade Downfeed Rate Control Dial
Choose this control dial to adjust the downfeed rate of the blade. The cutting time and the
roughness of the cutting surface are determined by this parameter.

SEC_4.D0C
4-9



€O OPERATING INSTRUCTION

Note:

ANDARD ACCESSORIES

Section 4

on Device

This device provides for adequate blade
tension(with the aid of the hydraulic cylinder).
To provide the saw blade with tension, turn the
selector to “CJ_()”. Should the saw blade be
broken during operation, the safety device
automatically activates and stops all machine
operation. The limit switch of the safety device
is reset by turning the blade tension selector to
“ “ position.

This device is used to allow the saw blade to
descend to position quickly, just above the
position at which the saw blade reaches the
workpiece.

This device protects the saw blade to avoid
damaging people and machine in case the blade
overloads during cutting. Also, if the saw blade
is broken, or slips, the driven wheel will stop in
ten second.

The inverter is installed in the base. It controls
the rotation speed of the blade speed. The
blade speed can be settled stepless during the
cutting period. Control the blade speed by
turning the blade speed control knob on the
control panel. ‘

*  Not available for the local voltage over
460V

Check the state and tightness of connections.

Ensure that the temperature in the area around the equipment remains at an
acceptable level, and that ventilation is effective.

Ensure the speed controller is free from dust.

SEC_4.D0C
4-10



OPERATING INSTRUCTION

Gear Reducer

Gear Reducer

Motor

4.5 OPTIONAL ACCESSORIES

Section 4

The split front vise holds the workpiece tightly.
Even when cutting the short or profiled material,
the work also can be clamped on both front and
rear side of the blade simultaneously and
securely.

The Gear Reducer is specially designed for the
high transmission purpose.

Note: Refer to Section 6 about the mainten-
ance of the gear reducer.

This valve is used to control the pressure of the
vise. When cutting the tube or soft material, it

. is necessary to lower the vise pressure to avoid

the heavy vise pressure affects the material

shape.  Adjust the pressure according to

different material. Remember not to adjust the

pressure lower than 5 kg/cm™.

Note : Don adjust the pressure during
cutting period.

The chip conveyor screw will drill out the chip
produced during cutting.

Note : Take out the chip conveyor and the
plate to clean the tank regularly.

SEC_4.D0C



OPERATING INSTRUCTION

Multi Vise connector

Section 4

The multi vise have to be installed for the
bundle cutting.

Please refer to section 4.7 automatic operation
about the proper stacking of workpiece when
bundle cutting.

The feeding table will support the material to be
cut and ensure to feed the material straightly
and smoothly

Refer to Section 9.8 about the adjustment of the
roller table.

4-12

SEC_4.D0C



P

cOzco OPERATING INSTRUCTION

Section 4
4.6 Manual Mode:
4.6.1 Place the saw blade onto both the drive and driven wheels using the following procedures:
D Select the saw blade best suited for the workpiece to be cut. The size and shape of the workpiece,
and the type of material being cut should all be considered when selecting the saw blade to be used.
2)  Turn the circuit breaker ON.
3) Turn the auto-manual select switch to
4) Depress the blade up button and raise the saw head until the right insert holder completely clears

(13

the front fixed vise.

Insert Holder

Front Fixed Vise

5) Turn the tension handle “O_(” to « ” position to move the driven wheel toward the drive

wheel.

6) Open both the drive, driven wheel covers.
7) Pull down the “Easy Blade Replacement Device’ to hold the blade and allow one man to replace
the saw blade.

Easy Blade Replacement Device

7) Loosen both the left and right insert lock bar to open the inserts.
LOCK BAR

SEC_4.D0OC
4-13



cOcsen OPERATING INSTRUCTION

8)
9)

10)
11)

12)

13)

14)
15)

Section 4
Open saw blade cover.
Lower the wire brush case.

Wire Brush Case

Lock Lever

Place the saw blade on both the drive and driven wheels.

Insert the saw blade into both the left and right inserts so that the back edge of the saw blade
securely touches the back-up rollers of each insert.

Properly position the saw blade on the drive wheel so that the back edge of the saw blade makes
secure contract with the flange of the drive wheel. Then engage the blade holder with the blade to
prevent its dislocation from the drive wheel.

*  The blade holder will disengage as the saw blade begins rotating.

Ensure that the back of the saw blade makes contact with the flange of the driven wheel. Turn the
tension handle to “(J)_(O” position so that sufficient tension is placed on the saw blade. Proper
blade tension is obtained.

Ensure that the back edges of the saw blade make contact with the flanges of the drive and driven

wheels.

Tighten the insert lock bar to lock left insert securely.

Close the covers of both the drive and driven wheel.

SEC_4.D0C
4-14




OPERATING INSTRUCTION
Section 4

4.6.2. Adjust the position of the wire brush using the following procedures:
1) Loosen the lock lever for the wire brush case.
2) Manually move the wire brush case so that the wire brush makes proper contact with the saw
blade.
3) Tighten the lock lever.
Lock Lever

Improper

4.6.3. Adjust the guide arm
Properly position the blade guide according to the diameter (or the width) of the workpiece
using the following procedures:
1) Loosen the insert lock bar to open the left insert.
2) Loosen the lock handle and manually move the blade guide. Align the indicator of the blade
guide with the scale on the guide bar in accordance with the size of the workpiece.

BLADE

GUIDE

LOCK

HANDLE
INSERT
LOCK
BAR

3) After adjusting the position of the blade guide, tighten the lock handle to lock the blade guide
securely. :

SEC_4.D0C
4-15



OPERATING INSTRUCTION

Section 4
<@ When tightening the lock handle, gently swing the lower end of the blade guide alternately to
the left and right so that the dovetail is properly aligned.
4) Tighten the insert lock bar to lock left insert securely.

4.6.4. When performing the single-cutting, remove the multi-vises using the following procedures:
1) Disconnect the multi-vise hoses.
2) Loosen the lock nuts and remove the multi-vise.
3) Remove the stud bolts.

LOCK NUT

STUD BOLT

4.6.5. Properly place the workpiece on the work feed table using the following procedures:
1) Depress the raise button to raise the saw blade until it is at the highest position.
2) Manually disengage the pawls from both the front and rear vise racks, and fully open the front
and rear vises.

4.6.6. Properly place the workpicece on the work feed table using the following procedures:
1) Depress the raise button to raise the saw blade until it is at the highest position.
2) Depress the front and rear vise unclamp button to open the vise.
3) Loosen the lock handles of the vertical roller guides and fully open the vertical roller guides.

Vertical roller

SEC_4.D0C
4-16



OPERATING INSTRUCTION

Section 4
4) Place the workpiece onto the work feed table carefully so that it extends approximately 30 mm
(1.2 in.) beyond the rear vise toward the front vise.

Proper Impoper

4.6.7 Determine the proper cutting position of the worljiiece using the following procedures:

e

1) Turn the vise No. 17 clamp selectswitch to “ ” and depress the No.16 button.

2) Manually position the rear vise so that it pushes against the workpiece. Then engage the pawl
with the rack.

3) Turn the vise clamp selectswitch to “ lﬂ ” and depress No.16 button again so that the
workpiece is securely clamped with the rear vise.

4) Push the vertical roller guides against the workpiece, and lock the guides by tightening the lock
handles.

5) Turn the rear vise forward-backward No.15 button “ W ” and depress it until the rear vise
moves to the forward limit position.

6) Manually position the front vise so that it pushes against the workpiece. Then engage the pawl
with the rack.

7) Turn the vise clamp selectswitch to “ '& ”” and depress No.16 again so that the workpiece is
securely clamped with the front vise.

&) Turn the rear vise forward-backward No.14 button and depress it until the rear vise moves to
the backward limit position.

9) Turn the vise clamp selectswitch to “ -ﬂ ” and depress No.16 button again so that the
workpiece is securely clamped with the rear vise.
10) Lower the saw head by depressing the quick approach button until the quick approach feeler
is 10 mm (0.4 in.) above the workpiece.

SEC_4.D0C
4-17



OPERATING INSTRUCTION

Section 4
< Under no circumstances should the quick approach feeler be lowered beyond the height of
the workpiece.

11) Turn the rear vise forward-backward No.15 button and depress it to move the workpiece
forward until the cutting position of the work piece is aligned with the saw blade.
- If the desired cutting length is not obtained with the above procedure, repeat steps 7
through 11, omitting step 10.

12) After properly adjusting the position of the workpiece, to ‘& ” and No.16 button so that
the workpiece is securely clamped with the front vise.

4.6.8. Adjust the saw blade speed.

1) Set the flow control at zero.

2) Depress the blade drive button to start the saw blade As the blade begins to rotate the rear vise
will automatically move to the backward limit position and clamp the workpiece at that
position (When No.12 selectswitch turn to “E\J&” position under auto mode).

3) Tumn the “No. 1” speed control knob to adjust the speed of the saw blade. It is necessary to
properly adjust the saw blade speed depending upon the material and shape of the workpiece to

be cut.
@ When a new saw blade is used be sure to BREAK in the blade before using it for actual

continuous operation. Failure to do so will shorten the service life of the blade resulting in less
than optimum efficiency.

4.6.9. Depress the blade drive button when the blade drive button is depressed, the saw blade motor
operates and then depress the saw head descending switch No.11 the saw head begins descend
for actual cutting. Adjust the cutting fluid flow with the control levers according to the

workpiece to be cut.

Cutting fluid valve

o If the saw chips are sharp and curved, increase the flow of cutting fluid.

o [f the saw chips are grained, reduce the flow of cutting fluid.

SEC_4.D0C




OPERATING INSTRUCTION

Section 4
* Before depressing the blade drive button, insert the cleaning hose nozzle into the wire brush case.

o *
After completion of the cutting , the saw head stops descending at the lower limit position and the saw
blade also stops its drive at that position.
- After completion of the day‘s work, be sure to lower the saw head to the lower limit position after
removing the work piece.

BREAK-IN OPERATION

When a new saw blade is used, be sure to first break in the blade before using it for actual, extended

operation. Failure to break in the blade will result in less than optimum efficiency. To perform this

break-in operation, the following instructions should be followed: '

1. Reduce the blade speed to one-half of its normal setting.

2. Lengthen the time required for cutting 2-3 times that of normal.

3. The break-in operation can be considered sufficient if all the unusual noises or metallic sounds have
been eliminated. For instance, to completely break in the blade, a minimum of five complete cuts of
a 200 mm (7.9 in.) diameter workpiece will be required.

4. After completion of the break-in operation, return the blade speed and descending speed of the saw
head to their normal settings.

4.7. Automatic Operation

1. Cut the edge of the workpiece by using the same procedures as those described under manual
operation.

2. After the saw blade has stopped its drive at the lower limit position of the saw head, depress the
BLADE UP button to raise the saw head until the quick approach feeder is approximately 10 mm
(0.4 in.) above the workpiece.

3. Turn the “auto/manual” select switch (No. 8) to “manual” position.

4. Set the required cutting length and quantity on the SNC20 control panel.

SET| INS ERR 7 8 9 0 ||[ESC

PIS|SFTDEL| 4 |5 6 | 4| =

5. Tt is able to set 20 different jobs on the program.
6. Turn the “auto/manual” selecswitch (No. 8) to “auto” position.

123‘ENT

SEC_4.D0C
4-19



OPERATING INSTRUCTION

Section 4
7. Depress the blade speed motor “ON” and then depress the saw head down “No. 11> button to start
cutting.

For example: Requiring the workpiece with the length 200mm for 20pcs and the length 150mm for

30pcs.
1. Cut the edge of the workpiece by using the same procedures as those described under manual
operation.
2. Use SNC20 controller to key in the required cutting program.
Under Manual Mode:
NO LENGTH CNT N ENT N l
01 0200.0 020

* Flashing digits is under editable mode.

NO LENGTH CNT i
02 0150.0 030 + [ ENT | +

Cosen Machinery Industrial Co., Ltd.
Tel: 886-3-5332143; Fax: 886-3-5348324
(Note: After finished the program enter, must return to this mode for the program execution.)

3. After the saw blade has stopped its drive at the lower limit position of the material, depress the
BLADE UP button to raise the saw head until the quick approach feeder is approximately 10mm
(0.4”) above the workpiece. (Note: The front vise is clamped.)

4. Turn the vise clamp selectswitch to “ Aﬂ “ and depress No. 16 button to open the front vise.

5. Depress No. 15 button until the workpiece moves forward to the required cutting position.

6. Turn the VISE CLAMP selectswitch to '& “ and depress No. 16 button again to close the
front vise.

7. Depress Feeding Forward button until the rear vise moves to the forward limit position.

8. Turn to Auto mode.

9. Blade on.

Bundle Cufting
To perform bundle cutting, use the multi-vise and proceed as follows:
1. Install stud bolts on the front and rear vises, and position the multi-vises on the front and rear vises.

LOCK NUT

STUD BOLT

2. Connect the multi-vise hoses to the connectors on the machine.

SEC_4.D0C
4-20




OPERATING INSTRUCTION
Section 4

3. Position the workpiece for bundle cutting.
Allowable clamping width:
190 to 300 mm (7.4~11.8 in.)
Allowable clamping height:
70 to 140 mm (2.7~5.5 in.)

Proper and improper stacking of workpieces

Improper

4. Align the multi-vise cylinders with the center of the workpiece to be bundle cut, and tighten the lock
nuts.

5. Turn the multi-vise handles so that the clearance between the work retaining plate of the multi-vise
and the top of the bundled work-piece is 5 ~10 mm (0.2 ~ 0.4 in.).
* Refer to picture of bundle cutting.

6. Attach the bundle-cutting fence to the work tray. The fence is designed to prevent cut pieces from
spreading out across the work tray. Adjust the width of the fence so that it equals the width of the
bundle. :

* Refer to picture of bundle cutting.

7. For subsequent, refer to the instructions under manual operation and automatic operation, and
perform the bundle cutting.

SEC_4.D0C
4-21



OPERATING INSTRUCTION
Section 4

4.8 TEST RUN THE MACHINE
This machine testing can confirm your machine performance excellently in future. We
suggest you do the procedure as following:

Machinery performance testing:
You can open the power to run the machine for performance testing when you finish setting up. Please

do procedures as following:

1. Relax fixed screw on bandsaw.

2. Install roller table.

3. Turn on machine circuit breaker switch on the electrical enclosure.

4. Ascends the saw head. (Case: It can not work when your hydraulic pump motor is returning.
Please change the wiring.)

5. After saw head ascends, please take off quick approach.

6. Remove the rust-prevention grease with cleaning oil or kerosene.

7. Fixed already for blade tension and steel tungsten leaf.

8. Supply coolant.

9. Test vise clamp, saw head ascending and descending, feed vise bed forward and backward using
manual operation.

Unloading test:
1. First, you have to clamp the workpieces with rear vise clamp.

2. Return Zero the cutting pieces counter and preset the number of cuts required in automatic mode.
3. Exchange to clamp the workpieces at front clamp.

4. Start saw blade to check its cutting direction, to check its coolant flow.

5. How about machinery moving.

6. Have a squeal noise?

Loading test:
1. First, you have to preset cut length and the number of cuts required before clamping the workpieces

with rear vise clamp for cutting

2. Start cutting
< If you press the button to close the front vise, please move ahead rear vise carefully to avoid vise

deformation at front vise touch rear vise situation.
3. Gauge workpieces

. |Accuracy degr‘e&e 0.2 m/m
_ [+0.1~0.2m/m

Length accuracy degree
Blade tension 2100~2200 kg ( refer chapter 7)
Hydrauhc pressur . 21~23 kg/cm”

Reducer gearing temperature |15° 55°C

If you try to test band saw cutting for your workpieces, please refer to chapter 7.2 and 7.3 for speed
chosen. It is easy to operation if you practice a couple of hours.

SEC_4.D0C
4-22




OPERATING INSTRUCTION
Section 4

4.9 HOW TO REPLACE THE SAW BLADE
Unfolding saw blade:

When you decide to unfold saw blade in order to change a new one, you can follow the method as
illustrated below:
* Please wear leather gloves and protective goggles in those procedures. You can refer Section 4.6.1.
manual model to operation.

Installing saw blade:
Please refer to 4.6.1 for saw blade changing

1. Move saw head upward against stop.
. Open the wheel cover.
. Open the driven-side saw blade safety cover.
. Pull down the saw blade insert. L
. Turn the saw blade tension lever to “ ” position to move the driven wheel close the drive
wheel.
. Loosen the wire brush lock lever, and lower the wire brush.
. Clean the saw band guides before installing a new saw blade.
8. Install the saw blade on the drive and driven wheels with the cutting edge facing down.
@ Wear leather gloves when handling the saw blade.

wn A W

~ N

SEC_4.DOC
4-23



OPERATING INSTRUCTION

Section 4
9. Put the saw blade into the left-hand and right-hand saw blade inserts. When the back of the saw
blade is pressed against the backup rollers(backup tip) in each saw blade insert, pull up the saw
blade insert open/close levers to clamp the saw blade. ‘
10. Press the back of the saw blade against the flange of the drive wheel, and hold the saw blade with
the blade holder.
@ The blade holder will automatically release the saw blade when the saw blade starts running.
11. Press the back of the saw blade against the flange of the driven wheel, and turn the saw blade
tension lever to the “ (O_O * position. The saw blade will be tensioned to the proper degree.
12. Pull up the saw blade insert open/close levers.
13. Close the saw blade safety cover and gently close the wheel cover.
14. Press the blade drive button to start the saw blade running.
15. Open the wheel cover and check to see that the saw blade is not off the drive and driven wheels
and is securely pressed against the backup rollers(backup tips).
16. Move chip of wire brush back to cleaning position. Adjust brush allowing the tips to run free
through the bottom of the teeth and tighten the lock lever.
17. Close the wheel cover.

4.10 HOW TO LOAD THE WORKPIECE

Please refer to 4.6. manual mode

@ If the work cannot be securely clamped with the front and rear vises, use jigs to clamp it securely. It
is dangerous if the work is clamped loosely and forced out of the vises during cutting.

SEC_4.D0C
4-24




OPERATING INSTRUCTION

WORK
PECES

SAW

.
=R

VERTICAL
ROLLER

REAR VISE

FRONT VISE

BLADE

Steps &4
h ‘_ - ' SACKWARD
LT
T WORK F— _
PIECES |
|
StepsS&6 -
WORK
‘ PIECES
ABOUT
50mm:
Step 7
| !
T ‘WORK P
- ‘ PIECES P
-A A
: Steps8&%

Section 4

1. Turn the AUTO/MANUAL selectswitch to

- MANUAL model

2. Press and hold the BLADE UP button until
the saw head rises to the upper limit.

PPlease press and hold the BLADE UP button
until the saw head rises to the upper limit.

3. Press and hold the FRONT VISE
UNCLAMP open the front vise wider than
the width of the work to be loaded.

4. Press and hold the REAR VISE UNCLAMP
button to open the REAR VISE UNCLAMP
button to open the rear vise wider than the
width of the work to be loaded.

5. Press and hold the REAR VISE
BACKWARD button until the rear vise moves
to the backward limit.

6. Loosen the lock lever at the top of each
vertical roller, and move by hand the vertical
rollers wider than the width of the work to be
loaded.

7. Gently place the work between the rear vise
jaws. Project the end of the work by about 50
mm(2 in.) from the front end of the rear vise
toward the front vise.

8. Press and hold the REAR VISE CLAMP
BUTTON TO CLAMP THE WORK.

9. Move the vertical rollers close to the work

by hand, and tighten the lock lever of each

vertical roller.

4-25

SEC_4.D0C



OPERATING INSTRUCTION

Section 4
4.11 PROCEDURES TO STOP AN OPERATING POCESS

Manual cutting operating:

e To stop the cutting operation, please press the BLADE UP button, or HYDRAULIC OFF button.

e The saw blade stops running when the BLADE UP button is pressed. The saw blade and hydraulic
pump motor both stop running when the HYDRAULIC OFF button is pressed.

e When an error occurs, the machine automatically stops.

Automatic cutting operating:

¢ To stop the cutting operation, press the BLADE UP button or HYDRAULIC OFF button.

e The saw blade stops running when the BLADE UP button is pressed. The saw blade and hydraulic
pump motor both stop running when the HYDRAULIC OFF button is pressed.

¢ When theses buttons are pressed in the middle of a cutting operation, the pieces being cut will not be
counted among the number of pieces already cut.

e The operation that was stopped by pressing the BLADE UP button can be resumed by pressing the
BLADE DRIVE button.

e The operation that was stopped by pressing the HYDRAULIC OFF button cannot be resumed, it must be
restarted from the beginning after removing the cause for the stop.

e When the AUTO/MANUAL selectswitch is turned to MANUAL while the machine is operating in the
automatic mode, the saw blade stops running.

e When the AUTO/MANUAL selectswitch is turned to MANUAL while the saw blade is cutting the work,
the saw blade stops running after completing the cut.

e The operation that was stopped by turning the AUTO/MANUAL selectswitch to MANUAL cannot be
resumed, it must be restarted from the beginning.

4.12 PROHIBITED MEASURES ON THE MACHINE
You can operate your machine easily and comfortably if you follow the instruction in this manual

to operate your machine.

SEC_4.D0C
4-26




~ ELECTRICAL SYSTEM

TITE_SEC.DOC



ELECTRIC DIAGRAM

For

C-320NC without CE



to encoder

B A + - 110V OV
\r N
-0V —P— AC-L
M +24V AC—-N
A ) X1 _l,_/ — PE
b b X2 = 7 CoM(B)
SAW HEAD UP T X3 SAW BLADE MOTOR [k} Y1
BLADE START T X4 — COM(C)
SAW HEAD DOWN T X5 HYDRAULIC MOTOR (%2} Y2
FEEDING FORWARD T . X6 —T com(D)
FEEDING BACKWARD T X7 COOLANT MOTOR ] Y3
AUTO/MANUAL Il X8 —— P COM(E)
VISE SELECT I X9 LAMP Ce] va
LOWER LS e X10 SAWHEAD DOWN SOL. i Y5
N0 | SAWHEAD UP SOL. i Y6
QUICK APPROACH P o X11 BACKWARD SOL. i v7
T™—0 | FORWARD SOL. g Y8
BACKWARD L.S A5 X12 —————COM(F)
MO FRONT VISE CLAMP SOL. fi Y9
FORWARD L.S 45 X13 REAR VISE CLAMP SOL. i Y10
N0 | QUICK APPROACH SOL. i Y11
FRONT VISE CLAMP T X14 SLOWER SPEED SOL. i Y12
NO WORKPIECE ~ x15 COM(G)
THERMAL OVERLOAD 5 T X16 < \+/ -
AMD ¢—i————X17 () Y13
BLADE STOP Ir X18 O Y14
SINGLE /BUNDLE CUTTING T X19 O Y15
LEFT SAFETY DOOR SW 5 x20
RIGHT SAFETY DOOR SW A5 x21
HYDRAULIC START T X22 COM(H)
HYDRAULIC STOP I; x23
FORWARD /BACKWARD T X24
SLOWER SPEED
cQsco
COSEN MACHINERY INDUSTRIAL CO. APPROVED BY
TITLE: AH—320H-T4 AUDIT BY
DRAWING NO. AGC—5501 DRAWN BY XIAOPING DAI 880906

D: \ELECTRIC\ES\AH— 320H\T4\5501




INVERTER

« FORWARD
wm B4
S ; WA .
RO, O0—=6 "
——
sQOl = O
TO O—= O
#10 WHITE 88
eO X161 RED
58 an VR
Pmﬁ
X162 com BLACK
ABNORMAL JUNCTION
K2 TH2(0L2)
O N M
O ]
O i | m
o T o
O i | v2
O—i m wa
3sov
oV 220v 415V 440V

10V

BLADE MOTOR
3.75KW 4P

HYDRAULIC MOTOR
0.75KW 4P

COOLANT PUMP
0.09KW 4P

K1

1oy K4 g

00003 TTLE: AH—320H-T4 APPROVED BY AUDIT BY DRAWN BY
COSEN MACHINERY INDUSTRIAL CO. Dm><<_zo NO. AGC-5100 x_>me_@wmo>_

D:\ELECTRIC\ES\AH—-320H\T4\5100




+ = TR+ TR-

+24V| 0V [T/RH{T/R-| RE

ENCODER TAKELINC

+  WHITE
o o - BLACK
A RED
B GREEN
rafl @ 8
L 23 T X12 /Nt
m@m <—w@+ Y14 + <~m@+ + @ Xil <7
2% . 3

o iz

:o<®o< xwm@mz x<a_@|‘ xm@ I@I
O O §a@._15. T L0

@ oD w2 ez o3

xa3

O O
no.hﬂa TITLE: AH-320H-T4 APPROVED BY AUDIT BY DRAWN BY
COSEN MACHINERY INDUSTRIAL co.| DRAWING NO. aGc-10408 x_>omﬁmﬁ_ DA

DAELECTRIC\ES\AH-320H\T4\10408




B-1

>
Of— [N|M - [ ON (M (@] M <[
M OO || [— N[N > | — | — |V = | —
] E R[] o< [ o o< o< [ < p < << [ | = |3 | > > >

+ + A X3 X5 X7 X9 X111 X13 X15 X17 X19 X21 %23

+24v [com af 1 3 5 7 9 |11 {13115 17 [18 |21 ]| 23 .

| OV fcom Al 2 4 6 8 110 (1214 (16 |18 | 20| 22 | 24

- + B X4 X6 XB X10 X12 X14 X16 X18 X20 X22 X24

TPO2—40MR
110v. OV 110v 110V 110V 110V Y6 Y8 Y9 Y11 110V Y14 /R~
AC-L | AC-N |COM Blcom c|com pfcom E| 6 | 8 9 11 [comgl 14 1 16 | 17 [ 18 | 21 | 23 |com 1 [HLT-C q\xum
APE|r [ 2|3 | 4| 5|7 leomel10]12 13|15 |coun| 18 {20 |22 | 24 | HLT| /Re| s
Y1 Y2 Y3 Y4 Y5 Y7 110V Y10 Y12 Y13 Y15 -— T/R+
R S T
IR FUSE 4A
'% 1% % nov——"——11omn
R1 S1 TN
K2 K3 K1 xVa
ov [220v[3savfsisvasov] o 5 7= PEGE £ 2
wansroruers | 11UV TLLL) THLL
s | TN | U L
S S
ov_J10ov J110v [1zov] 2 e X161 | 3 62 — 3 e z e
ov 1nov
MY2 MY2
I S
HKO-11 HKO-11
B-2
— (N
e pd T ] I ot ~ - 1= NN o
% 17 (0 0 bt ' ot R o o ot sod [ PR ot 2 Pt e [ 5 P S b Bl P e O B
cOzco TITLE: AH—=320H-T4 APPROVED BY AUDIT BY DRAWN BY
COSEN MACHINERY INDUSTRIAL co.| DRAWING NO. WIRING x_>wﬂﬁwmo>_

D:\ELECTRIC\ES\AH—-320H\T4\WIRING




ELECTRIC DIAGRAM

For

C-320NC with CE




to encoder

B A + _
—ov
ah +24V
S A x1
A A o
SAW HEAD UP T X3
BLADE START T X4
SAW HEAD DOWN T X5
FEEDING FORWARD T X6
FEEDING BACKWARD T X7
AUTO/MANUAL Jl X8
VISE SELECT L %9
LOWER L.S A% %10
QUICK APPROACH % X1
BACKWARD L.S A5 X12
f\__O
FORWARD L.S —2% l X13
N0
FRONT VISE CLAMP T 14
NO WORKPIECE - X15
THERMAL OVERLOAD X16
AMD ’_?L_—L_X”
BLADE STOP I; X18
SINGLE /BUNDLE CUTTING T X19
LEFT SAFETY DOOR SW A% X20
RIGHT SAFETY DOOR SW 4% X21
HYDRAULIC START T X22
HYDRAULIC STOP I X23
FORWARD /BACKWARD T X24
SLOWER SPEED

rf\——f\——— PE

SAW BLADE MOTOR

HYDRAULIC MOTOR

COOLANT MOTOR

110V ov
AV v

I g ) W — AC-L

AC-N

N COM(B)

LK1 J Y1

——————— COM(C)

——{Kk2 }F—p Y2

— COM(D)
K3 Y3

N COM(E)

LAMP {e 1 va
SAWHEAD DOWN SOL. ) Y5
SAWHEAD UP SOL. i Y6
BACKWARD SOL. I_‘|n" ] Y7
FORWARD SOL. L.? - Y8
——! P COM(F)
FRONT VISE CLAMP SOL. I_’.ﬁ ] Y9
REAR VISE CLAMP SOL. i Y10
QUICK APPROACH SOL. i Y1
SLOWER SPEED SOL. L.E. 7 Y12
COM(G)
-+
N S/ ~
\_/ Y13
O Y14
O Y15
COM(H)

COSEN MACHINERY INDUSTRIAL CO.

APPROVED BY

TITLE: AH=320H-T16

AUDIT BY

DRAWING NO. AGC-5501-CE

DRAWN BY

XIAOPING DAI 880906

D: \ELECTRIC\ES\AH—320H\T16\5501~CE




INVERTER -
(12A K1 w1 A FORWARD
Q1, i .WO> 3.5mm? 24 Iu "
A
L1 o=+ 1 — Ly o o—L12 U M1
220 3 -2 wH\\ﬁ =— = ° 22 VI M ) Saw Blade
(380V) PEol—— E E e, 3.75Kw
3 x_awwnul\z_ RED VR
2mm ? Q3 e 7T
0.75mm 2 % K3 ABNORMAL JUNCTION
2A 2A 2 1 M2
L T L21
110V ov
F3 _H~ “ H_z 4A s
—0O— Coalant
f 0.09KW
1ov 4] m_w_ N E-STOP AUXI
E-STOP AUX2
E-STOP MONITOR
MACHIME READY
2
K2
0 Yo .IIID|_G 3 4
TO Y02 AI_GD| K8
0 Y03 —e—E 110V~ 27
PLC tovs -1 |
UNIT
E TITLE: AH=320H-T16 APPROVED BY AUDIT BY DRAWN BY
COSEN MACHINERY INDUSTRIAL c0.| DRAWING NO. AGC-5100—-CE x_>wm_%%o%>_

D:\ELECTRIC\ES\AH-320H\T16\5100~CE




+ - TR+ TR-

+24V| 0V [T/RH{T/R-| RE

ENCODER TAKELINC

o o e
A RED
B GREEN
dh
A e
m*m o *
xe3 —L—- 18 —J—- @Jxm @ ﬁ
D D
1AV X6 xl@l
o fo ﬁxm@lﬁ T 0
:?@ xm® x_w® |@|5x_tlH/ xo@
O
cOzco TITLE: AH-320H-Ti6 APPROVED BY AUDIT BY DRAWN BY

COSEN MACHINERY INDUSTRIAL CO.

DRAWING NO. aGC-1040B

XIAOPING DAl
880906

DAELECTRIC\ES\AH-320H\T16\1040B




>|

ol ||| ol M) HE M|
345678911111112221V12 =]
< << < 3= < o< o< [ < | >< fa< | < b ><| <] ><| — & >-{ >=| —{ >=|>~[>

+ + A X3 X5 X7 X9 X11 X13 X15 X17 X19 X21 x23

+24v |com A] 1 3 5 7 9 1M 11315 |17 119 [ 21| 23 .

| OV |com Al 2 4 6 8 10 {12 [ 14 |16 |18 | 20 | 22 | 24

- + B X4 X6 X8 X10 X12 X14 X16 X18 X20 X22 X24

TPO2—-40MR

2 ov 2 2 2 2 Y6 Y8 Y9 Yi1 2 Yi4

AC-L | AC-N [cOM B|com clcom Dicom €} 6 8 [¢] 11 jeomgl 14 | 16 | 17 | 19 | 21 | 23 [comt |Hr—c| T/R-]| |
m PE |1 2 3 4 517 Jcomel 10 {12 [ 13 | 15 [comn| 18 | 20 | 22 | 24 | HLT| 1/R+| SHLD
Y1 Y2 Y3 Y4 Y5 Y7 2 Y10 Y12 Y13 Y15 -
1 Q2 Q3 Q4 K5 K6 K7
i Bt 2988 8888 2389 i w e aem o e S o
T CLLD D FEEO 0T 1] [T]
b 13990 77) (199 ey B dree
— — = - M N T o 1 in v 0 > © > > 2T ro 2 o ~
i L £39318 23913 T893 & 2 & e °

=

-

~
=
x
G
x
S

5

K2 K8 YT.UI v2

- - = 3 + ¥ % 0 0o 3
w5 §9 2 f5 80 = Poam s £ o pg = FS
ov_|220v]3g0v [400v]415v
~. "
ov_[10ov[i1ov [120v] A ,‘ g »_ H g V~ H v_ VA /_.4 /:A > v
1 & 33§88~ 25552 BSgge 5, = 3@ ZAR—
ov 1oV

@) k] 41 NI o 2 IR D 17 S Y R Y S S PN =t S S e

—lev[mn = e | ===l e = —f— —{ — ©|e— o —|— — —]

i B =1 N ES i N 1 1o B R oo R oot Y L A ot N R PR s P Pl e P P Bl P R e W B S B

E TITLE: AH=320H-T16 APPROVED BY AUDIT BY DRAWN BY

COSEN MACHINERY INDUSTRIAL co.| DRAWING NO. WIRING x_>mmo_% DA

D:\ELECTRIC\ES\AH—320H\T16\WIRING




 Section 6.

TITE_SEC.DOC




TId
e - _ @ @ M dAXRAANOD dITHD
90°40°06 “HIVA _ w7 0z
INS—=JHNGOV\IMAND ONIMVIT @ MA SL°0 wﬁ&\@ L8 @

@ox

@é il @?«X I s @?«X Y v10s

5
g
SE

AYNOILJO éub@ IYNOILJO \X\A\m
@ TOMINOD JOYLINQD # 1
JINSSIdd JINSSIdd @ 3 .
ONIdWYTD 3SIA ®| ONIAWYTD 3SIA goe
| ADd —

@ [ @ P | N

&)
9) » mﬂmﬁ 3SIA LNOYS 3SIA ¥v3Y E
X 1 s1058 j @ j @

1 % % @ c'108 T
@ - g @ @ @ @ ZQNWZM&MMQQ
€

C 7 3SIA IINA 3SIA 1IN QZR&@«E

addd

INOCE—=D LINJYH1D DIINVHUXH




A PRACTICAL GUIDE

TITE_SEC.DOC




BAND SAW CUTTING - A PRACTICAL GUIDE
Section7

© SECTION7

7.1 INTRODUCTION

COSEN band saw machines are designed to be installed with high quality using high speed
saw blades for maximizing productivity. To be able to use this kind of high performance band saw
blade, the machine has to be of rugged design, have high quality saw blade guides, have sufficient
motor horse power for high saw band speeds, and has to be able to apply necessary tension to the saw
bands. Your COSEN machine has all these features to provide a better service for you.

The saw blade is guided through the cutting area by roller guides to keep it straight as it
comes off the driving wheels. The precision carbide inserted guides then holds the blade securely and
accurately throughout the sawing process. The tension of the saw blade is adjusted through the
tensioning device on the strong saw bow. The cutting feed and down feed pressure of the blade is
regulated automatically by hydraulic regulation.

7.2 BAND SAW BLADE SELECTION
The factors affecting cutting performance are:
e Type of material
Material size and shape
Guide spacing
Blade selection
Blade speed and feed
Blade tension
Blade vibration
e Coolant
Material and its relation to the cutting rate:

Tooth spacing

]

Tooth Set

O Depending on the hardness of the material the cutting rate will increase or decrease. For
example, it takes more time to cut stainless steel than to cut cast iron.

SEC_7.D0C
7-1



BAND SAW CUTTING - A PRACTICAL GUIDE

Section7
The surface conditions will also affect the cutting rate. If there are places on the surface on

It will be slower to cut tubing than to cut solids, because the blade must enter the material
twice, and because coolant will not follow the blade as well.

Tough or abrasive materials are much harder to cut than their machinability rating would
indicate.
Tooth spacing is determined by the hardness of the material and its thickness in cross section.

Tooth set prevents the blade from binding in the cut. It may be either a "regular set" (Also
called a "Raker Set" ) or a "Wavy Set".

The regular or raker set is most common and consists of a pattern of one tooth to the left. Set

to the right, to the left and one which is straight, or unset. This type of set is generally used
where the material to be cut is uniform in size and for contour cutting.
[0 Wavy set has groups of teeth set alternately to right and left, forming a wave-like pattern.
This reduces the stress on each individual tooth, making it suitable for cutting thin material or
a variety of materials where blade changing is impractical. Wavy set is often used where
tooth breakage is a problem. This is shown in Fig. 7.1 as follows:

.0 OO o O gd

Straight Left

Regular(raker ) Set Wavy Set
Fig. 7.1 The saw set

Blade Speed and Feed:

Blade speed is generally limited by vibration and the ability to keep the blade sufficiently cool to
avoid dulling the teeth. A blade which is running fast and taking a very light cut will dull quickly
because the tips of the teeth will overheat from the rubbing action. If, however, we force the
blade teeth deeper into the material, the blade will be less sensitive to heat, because the teeth are
cutting more and rubbing less.

Blade selection:

There are five types of blade material generally used:
e Hard-back carbon
e  Semi-high speed
o  High speed
e Carbon
o Electron-welded blade

In most high speed production cutting either the semi-high speed or the electron-welded band are

used. Electron welded blade is the best blade. But it is also the most expensive. To construct the
electron-welded blade, M-2 tool steel is welded to the blade back. Therefore the blade is capable
of very high surface speed. The semi-high speed blade is used more in structural because it is
capable of taking a great deal more abuse. The hard-back carbon blade's teeth does not have red-
hardness but if the blade is run slowly it can be very economical. We do not recommend carbon
blades because the back of the blade is not sufficiently strong to stand adequate tension and
because it has poor resistance to heat and abrasion. Usually, the coarse hook tooth blade will give
better results, but accurate feed control is a must with a coarse tooth blade.

the material which are hard, a slower blade speed will be required or blade damage may result.

SEC_7.D0C
7-2



BAND SAW CUTTING - A PRACTICAL GUIDE

Section?
§ \ Flexible
/—_
Bac

= Weld

Fig. 7.2 Electron Welded Blade
A particular blade may have teeth which are too hard at the tips, causing them to break off in the
material. This is most likely to happen as a result of chips wedging together in the cut. A broken
tooth in the material can easily cause dulling on one side of the entire blade before it is dislodged
from the cut.
Tooth Form and Spacing:

The selection of a tooth form generally is determined by the material to be cut. There are three
general factors to consider: Tooth form, style or shape of the teeth; Tooth spacing, The number of
teeth to the inch; and tooth set, which provides clearance for the body of the blade. Three styles
of tooth are shown in Fig. 7.3 below:

0° RAKE 0" RAKE [ 10" RAKE

! A rd j
STANDARD TOOTH SKIP TOOTH Akl EDIT TOOTH

Fig. 7.3 Three styles of tooth

Material Size and Shape:

The optimum material width for a band saw blade is 1 inch wide by 0.35 thick and is about 5
inches long. Below this width tooth loading may become excessive and the cutting rate must be
reduced. Above this width blade control begins to be lost, as discussed below. Since the blade
"sees" only that material it is cutting, the shape of the stock being cut will also affect cutting
speeds, particularly if the piece is excessively wide or if it varies in the dimensions being cut.

Guide Spacing:
The rigidity of the blade is a function of guide spacing, with rigidity being reduced to the third

power as the distance between the guides increases. For example, with guides spaced 2 inches
apart, blade deflection might be approximately 0.2. Under the same conditions, but with the
guides spaced at 4 inches apart, blade deflection would be approximately 0.8.

This is a much simplified version of the formula, because it does not consider band tension or
guide design. It is important to recognize, for example that rollers are considered as a pivotal
contact. Whereas carbide faces could be considered as anchored supports. A more complete
deviation, including band tension and guide design, is included in Roark's handbook, "Formula
for stress and strain".

7.3 Some Sawing Practices
7.3.1. Selection of Saw Pitch :
Sawing  ules of Thumb

SEC_7.DOC
1-3



BAND SAW CUTTING - A PRACTICAL GUIDE

Section7
1. The thinner the stock, the finer the saw pitch
2. The thicker the stock, the coarser the saw pitch
3. The more difficult the stock, the finer the saw pitch
4. The softer the material , the coarser the saw pitch
Always have at least three teeth in contact with the material being cut.

7.3.2. Material Size and Saw Pitch
Anytime during the cutting operation, at least three teeth must be in contact with the material
being cut. Figure 7.4 shows some sawing practices:

Sawing Practices:

Correct Incorrect
Several teeth contact work Teeth strike sharp edge

P :
T

Coarse teeth clear chips freely Teeth. too fine for large solids

g‘ pd
WW

Three or more teeth on cutting wall

Fig. 7.4 Some sawing practices

Coarse teeth rip on thin wall

Solid Stock:

SEC_7.D0C
7-4



BAND SAW CUTTING - A PRACTICAL GUIDE

Section7
up to 25 mm - 1 8-10 Teeth per inch(TPI)
25-100mm - 1%-4” 6-8 TPI
100-250mm - 4-10% 3-4 TPI
Structurals: -
upto 10 mm - 3/8 10-8 TPI T
10-20mm - 3/8-3/4% 8-10 TPI
above 20mm - 3/4% 6-8 TPI
Solid: -
up to 20mm - 3/4% 8-10 TPI
20-80mm - 3/4-3.1/4“  2-8 TPI
above 80 mm - 3.1/4¢ 4- 6 TPI
You can refer to the feed and speed chart (Metric Table) as follows:
SEC_7.D0C

7-5



TITE SEC.DOC




MAINTENANCE & SERVICE

Section 8

\INTENANCE & SERVICE

8.1 INTRODUCTION

For the best performance and longer life of the band saw machine, a maintenance schedule is
necessary. Some of the daily maintenance usually takes just a little time but will give remarkable
results for the efficient and proper operation of cutting.

8.2 BASIC MAINTENANCE

It is always easy and takes just a little effort to do the basic maintenance. But it always turns
out to be a very essential process to assure the long life and efficient operation of the machine. Most of
the basic maintenance requires the operator to perform it regularly.

8.3 MAINTENANCE SCHEDULE

We suggest you do the maintenance on schedule. The recommended schedule includes three
periods, namely daily maintenance, monthly maintenance and once every six months maintenance as
follows:

v 1. Please check the hydraulic oil level, adding oil as necessary.(middle level is better)

v’ 2. Please check the cutting fluid level, adding fluid as necessary. If the fluid appears contaminated
or deteriorated, drain and replace it.

v" 3. Please check the saw blade to ensure that it is properly positioned on both the drive and driven
wheels.

v 4. Please make sure that the saw blade is properly clamped by the left and right inserts.

v' 5. Please check the wire brush for proper contact with the saw blade. Replace the wire brush if it
is worn out. '

- rkeachday s pmme

¥ 1. Please remove saw chips and clean the machine with discharging the cutting fluid when work
has been completed.

SEC_8.D0C
8-1



MAINTENANCE & SERVICE

Section 8

* When cutting fluid is being discharged while the saw blade is operating, please follow the
safety methods carefully. Otherwise, it will cause severe injury to your hand.

v' 2. Lubricate the following points:
e Front vise slide plates
e Rear vise slide plates
e Feed cylinder guide shafts
e Rear vise guide bars

Please apply grease to the following points:
1. Drive wheel

2. Driven wheel

3. Blade tension device

4. Worm shaft

AN NRNIN

Recommended Grease:
Shell Alvania EP Grease 2
Mobil Mobilplex 48
1.

CosH

8-2

SEC_8.D0C




MAINTENANCE & SERVICE
Section 8

every six months

i

v" 1. Please clean the filters in the cutting fluid tank. (First, please loosen the chip conveyor screw

cover)

v' 2. Please replace the transmission oil after the first three months (or 600 hours of operation).
Thereafter, every six months (or every 1200 hours of operation), whichever occurs first, check the
sight gauge to ascertain the transmission oil level. Lubricant oil must have a viscosity sufficient
to reduce friction of the worm and worm gear. So that the gear reducer can operate smoothly
under high load and impact.

Recommended Oil:
- SHELL Omala Oil 220
- quil Gear 630

Cosm

v" 3. Replace the hydraulic oil.
Recommended Oil:
Shell Tellus 32
Mobil DTE Oil Light Hydraulic 24

8.4 STORAGE CONDITION OF THE MACHINE
Generally, this machine will be stored on the following conditions in future:
(1) Turn off the power
(2) Ambient temperature: 5-40° C
(3) Relative humidity: 30%-95" of (without condensation)
(4) Atmosphere: Use a plastic canvas to cover machine to avoid excessive dust, acid fume,
corrosive gases and salt.

SEC_8.DOC
8-3



MAINTENANCE & SERVICE

Section &

(5) ‘Avoid exposing to direct sunlight or heat rays which can change the environmental
temperature.

(6) Avoid exposing to abnormal vibration.

(7) Must be connected to earth.

8.5 TERMINATING THE USE OF THE MACHINE
Waste disposal:

When your machine can not work anymore, you should leak out the oil from machine body.
Please storage the oil in safe place with bottom. Ask a environment specialist to handle the oil. It can
avoid soil pollution. The oil list in machine :

¢ Hydraulic oil
e Cutting fluid
¢ Drive wheel gear oil

SEC_8.D0C
8-4




NoATH phels

Aam |~ A

TITE_SEC.DOC



€O<cseon SYSTEMS TROUBLE SHOOTING

Section 9

SECTION 9

SYSTEMS TROUBLE SHOOTING
9.1 INTRODUCTION

All the machines being manufactured by COSEN pass a 72 hours continuously running test
before shipping out and COSEN is responsible for the after sales service problems during the warranty
period if the machine are used normally. However, there still exist the some unpredictable problems
which may disable the machine from operating.

Generally speaking, the system troubles in this machine model can be classified into three
types, namely GENERAL TROUBLES, MOTOR TROUBLES and BLADE TROUBLES. Although
you may have other troubles which can not be recognized in advance, such as malfunctions due to the
limited life-span of mechanical, electric or hydraulic parts of the machine.

As a twenty year old company, COSEN has accumulated enough experiences and technical .
data to handle all of the regular system troubles. Meanwhile, the engineering department of COSEN
had been continuously improving the machines to prevent all possible troubles.

It is hoped that you will give COSEN your maintenance experience and ideas so that both
sides can achieve the best performance.

9.2 PRECAUTION

When an abnormality occurs in the machine during operation, you can do it yourself safely.
If you have to stop machine motion immediately for parts exchanging, you should do so according to
the following procedures:
e Press HYDRAULIC MOTOR OFF button or EMERGENCY STOP button .
e Open the electrical enclosure door.
e Turn off breaker.

SEC_9a.DOC
9-1




SYSTEMS TROUBLE SHOOTING

Section 9

9.3 GENERAL TROUBLES AND SOLUTIONS

DISCONNECT POWER CORD TO MOTOR BEFORE

.~ ATTEMPTING ANY REPAIR OR INSPECTION

TROUBLE PROBABLE CAUSE SUGGESTED REMEDY
Excessive belt tension [Adjust belt tension so that belt does not slip on drive
pulley while cutting ( 1/2“ Min. deflection of belt under
moderate pressure. )
Motor stalls Excessive head pressure [Reduce head pressure. Refer to Operating Instructions

“Adjusting Feed”.

Excessive blade speed

Refer to Operating Instructions “Speed Selection”.

Improper blade Refer to Operating Instructions “Blade Selection”.
selection
Dull blade Replace blade.
Guide rollers not Refer to Adjustments.
adjusted properly
Cannot make Rear vise jaw not Set fixed vise jaw 90° to blade.
|square cut adjusted properly

Excessive head pressure

Reduce head pressure. Refer to operating instructions
“Adjusting Feed.”

Dull blade

Replace blade
Increased cutting (Insufficient head Increase head pressure. Refer to Operating Instructions
time pressure “Adjusting Feed.”
Reduce blade speed Refer to Operating Instructions “Speed Selection.”

Will not cut

Motor running in wrong
direction

Reverse rotation of motor (Motor rotation C.C.W. pulley
end.)

Blade teeth pointing in
wrong direction

Remove blade, turn blade inside out.
Re-install blade. (Teeth must point in direction of
travel. )

Hardened material

Use special alloy blades (Consult your
Industrial Distributor for recommendation on type of
blade required.)

SEC_%a.D0OC
9-2




SYSTEMS TROUBLE SHOOTING

9.4 MOTOR TROUBLES AND SOLUTIONS

Section 9

TROUBLE

PROBABLE CAUSE

SUGGESTED REMEDY

Motor will not start

Magnetic switch open, or
protector open.

Reset protector by pushing red button (inside
electric box. )

Low voltage

Check power line for proper voltage.

Open circuit in motor or loose
connections.

Inspect all lead terminations on motor for loose
or open connections.

Motor will not start,
fuse or circuit
breakers “blow”.

Short circuit in line, cord or
plug.

Inspect line, cord and plug for damaged
insulation and shorted wire.

Short circuit in motor or loose
connections

Inspect all lead terminations on motor for loose
or shorted terminals or worn insulation on wires.

Incorrect fuses or circuit
breakers in power line.

Install correct fuses or circuit breakers.

Motor fail to develop
full power. (Power
output of motor
decreases rapidly
w/decrease in
voltage at motor
terminals.)

Power line overloaded with
lights, appliances and other
motors.

Reduce the load on the power line.

Undersize wires or circuit too
long.

Increase wire sizes, or reduce length of wiring

General overloading of power
company‘s facilities.

Request a voltage check from the power
company

Motor overheat

Motor overloaded.

Reduce load on motor

Air circulation through the
motor restricted.

Clean out motor to provide normal air circulation
through motor.

Motor stalls
(Resulting in blown
fuses or tripped
circuit breakers )

Short circuit in motor or loose
connections.

Inspect terminals in motor for loose or shorted
terminals or worn insulation on lead wires.

Low voltage

Correct the low line voltage conditions.

Incorrect fuses or circuit
breakers in power line.

Install correct fuses circuit breakers.

Motor overloaded

Reduce motor load.

Frequent opening of
fuses or circuit
breakers.

Motor overloaded

Reduce motor load

Incorrect fuses or circuit
breakers.

Install correct fuses or circuit breakers.

9-3

SEC_9a.DOC




SYSTEMS TROUBLE SHOOTING

Section 9

9.5 BLADE TROUBLES AND SOLUTIONS

_ ATTEMPTING ANY REPAIR OR INSPECTION

. DISCONNECT POWER CORD TO MOTOR BEFORE

TROUBLE

PROBABLE CAUSE

SUGGESTED REMEDY

Too few teeth per inch

Use finer tooth blade

Teeth Loading of gullets Use coarse tooth blade or cutting lubricant.
strippage  |Excessive feed Decrease feed

Work not secured in vise Clamp material securely

Teeth too coarse Use a finer tooth blade

Misalignment of guides Adjust saw guides

Dry cutting Use cutting lubricant

. Lower speed. See Operating Instructions “Speed

Blade Excessive speed selection.”
breakage . Reduce feed pressure. Refer to Operating Instructions

Excessive speed e . .

Adjusting Feed.
Excessive tension Ten§1on blade to prevent slippage on drive wheel while
cutting.
Wheels out of line Adjust wheels
Guides out of line For a straight and true cut, realign guides, check
bearings for wear.
) Excessive bressure Conservative pressure assures long blade life and clean
Blade line P straight cuts.
ﬁun-.out OF |Support of blade insufficient [Move saw guides as close to work as possible.
un-in -

Mat.e rial not properly secured Clamp material in vise, level and securely.

in vise

Blade tension improper Loosen or tighten tension on blade.

Blad'e not in fine with guide Check bearings for wear and alignment.
Blade bearings
twisting Excessive blade pressure Decrease pressure and blade tension

Blade binding in cut Decrease feed pressure

Dry cutting Use lubricant on all materials, except cast iron
Premature  |Blade too coarse Use finer tooth blade
tooth wear Increase feed so that blade does not ride in cut

Not enough feed

Excessive speed

Decrease speed

SEC 9a.D0C
9-4




SYSTEMS TROUBLE SHOOTING

Section 9

9.6 SAWING PROBLEMS AND SOLUTIONS
Other than this manual, the manufacturer also provides some related technical documents listed as
follows:

r— Vibration during cutting
-Failure to cut
Short life of saw blade
urved cutting
Broken blade

Use blade with correct pitch suited
|to workpiece width
|Perform break-in operation
[Reduce speed

|Reduce speed
Increase spede,,;

|Soften material surface
|Reduce cutting rate

_ |Use of non-specified saw blade
Fluctuation of line Voltage r

SEC_%a.DOC
9-5




SYSTEMS TROUBLE SHOOTING

MINOR TROUBLE SHOOTING

9.7

Section 9
oy
run |a. Overload relay activated Reset
b. Vise clamp selectswitch turned to |Turn it to I
" " ‘1‘;;4(.
c. Saw blade is at lower limit Depress BLADE UP
position button
a. Auto-manual selectswitch turned |Turn it to " "
_lto" ' "
b. Saw blade motor is in operation  |Depress BLADE UP
button

|c. Saw head not at its up limit
position.

Raise saw head to its
up limit position

la. Auto-manual selectswitch turned |Turn it to " U "
to " E 113
b. Saw blade motor is in operation  |Depress BLADE UP
button

a. Auto-manual selectswitch turned
_Jto

b5

b. Saw blade motor is in operation

Depress BLADE UP
button

selectswi m

circuit diagrams provided on section 5, 6 of this manual.

For problem not indicated on the above chart, please refer to the electrical circuit and hydraulic

NOTE:

SUPPLY.

BEFORE ANY ADJUSTMENT OR MENTENANCE OF THE MACHINE, PLEASE .
MAKE SURE TO TURN OFF THE MACHINE AND DISCONNECT THE POWER

9-6

SEC_Sa.DOC




SYSTEMS TROUBLE SHOOTING

Section 9

9.8 THE ADJUSTMENT OF THE FEEDING TABLE

If the feeding table suffers the huge stroke and the alignment is effected, follow the below procedure to
adjust. v

TOOL, measuring
Measurement, Horizontal balance

Procedure
1. Screw or loosen the adjusting bolt to attain the horizontal balance (leveling) between the roller

table and the machine frame.

2.  Ensure that the machine frame is not struck by the loaded material on the feeding table.
3. Check the leveling by the measuring tool.
4.  After finished the adjusting, fix the roller table.

If the feedlng table and the machme frame are not posmoned under the horlzontal balance, the
‘loaded material may be going up gradually and affect the cutting effect. -

SEC_9a.DOC
9-7




TITE_SEC.DOC



AGC-1601

MACHINE BODY ASSEMBLY




AGC-1001 MACHINE BODY ASSEMBLY

NO.|] PART NO. PART NAME PART NAMEIN CHINESE PART SPEC. |QTY
1-1 JAGC-1001 base seat JERE 1
1-2 |[AHA-0102  |oil tank cover A 1
1-3 [PP-90857 cap THAEE RIS 1
1-4 [AGC-1057A |left elec.box cover EERFES 1

11-5 screw N EEBE R M6*6L, 4
1-6 |AGC-1054 left rear cover EREERE 1
1-7 sCrew N EEERR M6*5L 34
1-8 |AGC-1052 left cover EREEE 1
1-9 |AGC-1053 side cover R 1

1-10JAGC-1059  |coolnat pump cover  |/KFREESS 1

1-11JAGC-1050A  |right rear cover B RS 1

1-12JAGC-1051  |right cover EEEAE 1

1-13|AGC-1053 side cover EREE 1

1-14AHA-0138  [filter JKFE B R 1

1-15 bolt AR MS5*SL 4

1-16|PP-32081 pump 12K 1/8HP*210L 1

1-17 bolt PAWAY: L M6*10L 4

1-18]AHA-0131  [filter YRR TR 1

1-19JAHC-0160  |hanger RE() 2

1-20 bolt SIS IRAR M10*20L 4

1-21J/AHC-0161  |hanger i H(PY) 2

1-22 bolt PATAYE Lty M10*20L 4

1-23[PP-21030 oil level gauge THEET 3" 2

1-24 bolt IEAR 4

1-25|AHA-1309  |bracket |EREZE 1

1-26 bolt AR M6*6L 2

1-27 cable duct S 3/8*1000L 1

1-28| AHA-1313  |nozzle IEE 1

1-29]AHC-0153  [adjusting bolt JEC P R A 6

1-30 nut [ M20 6

1-31]AHC-1503-NC]right front plate HHITEIR 1

1-32] AHC-1504-N(]right side plate GHIER 1

1-33] AHC-0131-CE|elec.box B 1

1-34|AGC-1040B _|clec.data plate R 1

1-35{AGC-1041B |control plate TR EAR 1

1-36 screw JLBEIERR M8*8L 4

1-37|AHC-0134-CE|clec.data plate FEHIHER 1

1-38| AHC-0135-CE|control plate PN 1

1-39 SCrew palGELERSY M8*8L 4

1-40|AHA-1806  [vernier dial TR EH 2

1-41|AHA-10289 |regulator set SRR 1

1-42|AHA-6100 folw control valve TR EEHIRE 1

1-43|AHR-1055 base support JEREEABR 6

1-44

1-45

1-46

C-320NC



NTEWISSY (48
vc0a -0

gt
H
H

N

B m,&%&v

T
MAJ




AGC-1002A BED ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINESE| PART SPEC. |QTY
2-1 |AHC-0201 vise bed PR 1
2-2 [AHC-0234B [slide plate PR TSN 1
2-3 |[AHC-0234A |slide plate PRIESEAR 1
2-4 bolt 7SR AR M8*20L 10
2-5 |AHC-0229  |front fixed vise jaw  |FiiEEEEEH(—) M6*6L 1
2-6 |JAHC-0238 vise plate FEEHEHTR 1
2-7 bolt A7 AR M6*16L 12
2-8 [AHA-0122B  [fixed bolt [ E MR 4
2-9 spring washer TSI | 4

2-10|AHC-0230 front fixed vise jaw  |FiEIEEEH(Z) 1

2-11|AHC-0239B |vise plate e 3

2-12|AHC-0223 front movable vise jaw |Hi{EEIEEEH 1

2-13|AHA-0227A |auxiliary plate EHEIR 3

2-14 spring pin R ¢ 6*16L 2

2-15|AHA-0224 pawl i WAL 1

2-16|AHA-0225A |[straight pin i WAL k] 1

2-17|AHA-0122A [fixed bolt [ E BRFARC—) 2

2-18 washer FEH| M16 2

2-19 bolt PATAY AL M14*45L 2

2-20 spring washer PRI | M14 2

2-211AHB-0215C |rack NEY 2 1

2-22|AHA-0210B [rack guide ring B EEE 1

2-23 spring washer THEEFE T M8 1

2-24 bolt 7SR MS8*20L 1

2-25|AHA-02139-1 |vise cylinder FESHIHEARL 1

2-26 spring pin RS ¢ 6*35L 1

2-271AGC-1035 stock receiving tray £ 1

2-28 bolt PAYEL i M12#30L 2

2-29 spring washer HEEIE ] M12 2

2-30|AHC-1437 support 2R B 1

2-31 bolt WS ERA M10*15L 2

2-32 spring washer I ]| M10 2

2-33 bolt 7S PR AR M6*15L 2

2-34 spring washer ., P EEHE ] M6 2

2-35|AHC-1424 right fence FEZEA 1

2-36|AHC-1423-CE]|left fence 2B 1

2-37|SIM-4029 nut T REEIER 2

2-38 nut e MS 2

2-39 bolt AZSF AR M8*100L 2

2-40|AGB-70220 [|bracket WAKE B BN 1

2-41 bolt W7SEERR M5*12L 2

2-42|PP-43136 valve b vl e A103 PT 3/8 1

2-43|PP-57079 hose HKE 3/8*25" 1
2-44
2-45 set screw JIRPEEEN M6*8L 1
2-46

C-320NC



NTEWNESSY 49 T334 I0M
€00 T-00




AGC-1003 WORK FEED BED ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINESE| PART SPEC. |Q'TY
3-1 |AHC-1510 feed vise bed H &8 F 1
3-2 |AHC-1513 slide plate SERR RSN 1
3-3 |AHC-1513 slide plate SRR AN 1
3-4 bolt W7 AR M8*20L 10
3-5 [AHC-1524  |plate R 1
3-6 bolt AR M8*20L 4
3-7 |AHC-1527 rear fixed vise jaw ®E e e 1
3-8 JAHC-0239B |vise plate BVGENESHER 4
3.9 bolt PSR R M6*16L 12

3-10 bolt A 7S FEIERR M16*60L 1

3-11 bolt A 7SR M16*40L 1

3-12 spring washer HERFE ] M16 2

3-13]- taper pin PLECER © 10*50L 2

3-14|AHC-1520 rear movable vise jaw |{RIEEIFESH 1

3-15 bolt AL M16*25L 2

3-16 washer EH) M16 2

3-17 taper pin PlESS ¢ 10*50L 2

3-18|AHA-1518  [vise body PesHigE 1

3-19]AHA-0224  [pawl eIt 1

3-20{AHA-0225B [straight pin AL ) 1

3-21 set screw IR M6*§L 1

3-22|AHB-0215C |rack BN 1

-|3-23]AHA-0210B |rack guide ring Bt EEE 1

3-24 spring washer HEEFE ] M8 1

3-25 bolt AN/ FEER M8*20L 1

3-26]| AHA-02139-1 |vise cylinder pestiHEREL 1

3-27{ spring pin TR © 6*35L 1

3-28| AHC-1544-CE|lever PrRRIEIR(—) 1

3-29 bolt PATAY= L M8*30L 1

3-30 nut el M8 1

3-31 bolt SRS IRAR M6*15L 2

3-32|AHA-1601B |[feed shaft ek 2

3-33[PP-13260 du bushing FZ T\BHIZK 6540 4

3-34|PP-51146 dust seal fhEEE 65%79*8/11 4

3-35|AHC-1533-1 [lever RN 1

3-36 bolt SRR M10*30L 1

3-37 ut RE M10 1

3-38 bolt PATAY: L M8*15L 2

3-39 limit switch FE&hEER ZCK-M 1

3-40 bolt N7SFAEERA M6*12L 2

3-41 limit switch (S]] ZCK-M 1

3-42 bolt PAYELES M6*12L 2

3-43 limit switch FREhEH R ZCK-J 1

3-44 bolt WIS EIRRM M6*12L 2

3-45|AHA-1932  [dust seal PiEEE(RD 1

3-46|PP-21099 connect S L | 1/4" 1

C-320NC



AGC-1004
MAIN SHAFT & SUB SHAFT ASSEMBLY




AGC-1004 MAIN SHAFT & SUB SHAFT ASSEMBLY

NO.] PART NO. PART NAME PART NAMEI N CHINESE, PART SPEC. |Q'TY
4-1 |AGC-1010 main shaft R 1
4-2 bolt AR M16*50L 3
4-3|AGC-1030  [bolt TRREMN A 1
4-4 nut BEE Ml16 1
4-5 |AGC-3009 main shaft sleeve KEhE 1
4-6 |[PP-13310 du bushing Hz EURHAK 11050 2
4-7 |PP-51140 dust seal PHEEE 110*126*9 2
4-83 |[AGC-1011  [sub shaft sINTFET 1
4-9 |AGC-3010 sub shaft sleeve VAN THESS 1

4-10[PP-13281 du bushing HZ VA 8050 2

4-11|PP-51196 dust seal PHEE 80%94*8 2

4-12|AGC-1012  |cross link iR 1

4-13|AGC-10200 |housing yoke cylinder |§2=JHIBEET 1

4-14|AGB-70304B [pin $a L T RS 1.

4-15 bolt W 7SR M8*15L 2

4-16|PP-14510 bearing (IS 2303 1

4-17|AHA-1105A |washer VBN EE 1

4-18JAHA-1105 washer BBRE 1

4-19|AGC-1018A |cover SESTRGES 1

4-20|AGC-1022 conceal ring $F S LR 1

4-21|AGC-1029 fixed plate JES RE YT [ B 1

4-22 bolt ASHEER M4*15L 4

4-23|PP-51018 oil seal T 30*40*5 1

4-24 nut WEE M18 1

4-25|PP-14480 link bearing SRR POS 18 1

4-26|AGC-3011 cylinder upper ear SRS HEL FE 1

4-27|AGB-70304A [pin $A = AL S 1

428 bolt A7SHAIERR M10*35L 4

4-29|AGC-1013 bolt A ESEL A 2

4-30|AGC-3012 bracket 7INEREE R 1

4-31 limit switch FEEhEHRE ZCK-M 1

4-32 bolt WS FIER M5*12L 2

4-33]AGB-70220 |coolant bracket B AKAE [E R 1

434 bolt WZSHIERR M5*12L 2

4-35]AHA-1932  |dust seal R EE 1

4-36|PP-21099 connect RS 1/4" 1

4-37 set screw TR M6*6L 1

4-38 bolt VAL S M12*40L 3

4-39|AGC-1031 hydraulic holder YEHJRR T[] B R 1

4-40{AGC-1032 hydraulic holder plate |yHERET[E] E FEHR 1

4-41 bolt WS FAERR M22#30L 4

4-42 bolt N SRR M8*20L 4

4-43

4-44

4-45

4-46

C-320NC



AGC~-1005A
DRIVE WHEEL ASSEMBLY

bai..f: s




AGC-1005A DRIVE WHEEL ASSEMBLY
NO.{ PART NO. PART NAME PART NAMEI N CHINESE PART SPEC. [QTY
5-1 |AGC-3008 hinge bracket AR 1
5-2 |[AHA-0305 |worm [t 1
5-3 key Pk 4*7%50L 1
5-4 |JAHA-0314  |bearing support AR 1
5-5 |PP-51080 oil seal THE E9 1
5-6 |PP-14652 taoer roller bearing YRR 30306D 1
5-7 |PP-14691 taoer roller bearing YR 32206 1
5-8 [PP-51070 oil seal THE V38%50*5 1
5-9 [AHA-0319  [bracket R EE(—) 1
5-10 bolt A7 FIRAA M8*25L 4
5-11 grease nipple YHIE 1/16" 1
5-12]AHA-0320  [wire brush pulley Sl ] 1
5-13 set screw I STHERR M3*8L 2
5-14|PP-58103 snap ring RE R62 2
5-15|PP-14131 bearing LIHIZES 62067 1
5-16JAHA-0326  |bracket HARE(CD) 1
5-17 bolt PSR M8*20L 1
5-18 soc.hd.plug ErSE 1/2" 1
5-19 set screw JISRE S M8*20L 1
5-20 grease nipple YEHE 1/4" 1
5-21 soc.hd.plug EIE 1/2" 1
5-22|AHA-0407  |wheel shaft T g 1
5-23|AHA-0404 worm wheel B 1
5-24|AHA-0406  [housing i[5 R 1
5-25 bolt S PAYEEL Y M10*35L 6
5-26|AHA-0454  [rubber wahser BEEE 1
5-27|PP-51090 oil seal e 130*160*14 1
5-28| AHA-0433  [fixed ring TS [l 1
5-29 bolt A7 SR M6*16L 14
5-30 spring washer SRR ] M6 14
5-31|PP-14693 taoer roller bearing VSRR 32208 1
5-32|AHA-0431 distance roller i K FA RS 1
5-33]AHA-0429  |adjusting collar SRR 1
5-34{PP-14958 toothed washer 1FER AWO08 1
5-35{PP-14908 toothed nut E e R ANOS 1
5-36|AHA-0416B |drive wheel T 1
5-37 bolt PATAY= Ly M12*40L 6
5-38 spring washer TSI M12 6
5-39 grease nipple YEHIE 1/16" 1
5-40)| AHA-0403 lock washer SRR 1
5-41 spring washer FEEEEE ] M12 1
542 bolt A 7SR M12*35L 1
5-43JAGC-3003  |housing cover TEwfES 1
5-44|AHA-0434  |rubber wahser EElE 2
5-45 screw PG EL 8 M4*12L 2
5-46|PP-52080 handle BT 1

C-320NC



AGC-1005A DRIVE WHEEL ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINESE| PART SPEC. |Q'TY
5-47 SCTEW N HEEE AR M5*8L 2
5-48| AGC-3019A |modle plate HEF GO e 1
5-49 SCTEW PAIGIEL S M4*5L, 4
5-50|AGC-3021 blade saw cover EEESEE 1
5-51 washer B M5 1
5-52 bolt AR SR M5*6L 3
5-53]AHN-1519-CE|L.S bracket AR EH R R 1
5-54 bolt WS EIERR M5*10L 2
5-55|AHA-0414  |plate $8 Fr ZREEEDAN 1
5-56 washer B M6 1
5-57 bolt W7 M6*60L 1
5-58 spring pin HER ¢ 5*60L 1
5-59|AHA-0309 fixed bolt & B AR 2
5-60 spring washer P EETE ] M5 2
5-611PP-91804 lamp TIERE 1
5-62|AHB-0726A |right cover bracket HAEE EAIN 1
5-63|AHB-0726C [cover bracket FEETEMR 1
5-64 bolt 7S FaEERR M6*25L 2
5-65 fix screw #ET 06 1
5-66|AHB-0822 lock washer ] E 2
5-67

5-68

5-69

5-70

5-71

5-72

5-73

5-74

5-75

5-76

5-77

5-78

5-79

5-80

5-81

5-82

5-83

5-84

5-85

5-86

5-87

5-88

5-89

5-90

5-91

5-92

C-320NC




NIEWISSY TIEHA T3d1

S0BT-0K



AGC-1006 IDLE WHEEL ASSEMBLY

NO.! PART NO. PART NAME PART NAMEI N CHINESE] PART SPEC. |QTY
6-1 [AGC-3001 housing yoke R 1
6-2 |AHA-0634B |idle wheel g 1
6-3 | AHA-0635 wheel shaft i 1
6-4 key T 3%6*15L 1
6-5 |PP-14613 bearing iR 30207 2
6-6 JAHA-0637  |bearing collar A B 1
6-7 [PP-14957 toothed ring IHEER AW07 1
6-8 {PP-14907 toothed nut Elelicsgas ANO7 1
6-9 [SHA-04140  |bearing cap il 1

6-10 bolt A7 F R AR M8*35L 3

6-11 grease nipple TR 1/16" 1

6-12| AHA-0633-CE|proximity switch plate | Fiim/EeH]ER 1

6-13 bolt 7S AEIERR M5*16L 2

6-14|AHA-06029 [tension ass'y RIEEERE 1

6-15JAHA-0610  |adjusting bolt EEESLESY 3

6-16 spring washer DEHEEHET] Ml12 3

6-17 bolt A7 M12*80L 3

6-18| AHA-0611 |adjusting nut SREERE 3

6-19]AHA-0403  |lock washer SRR 1

6-20 washer P M12 1

6-21 bolt WS RS MI12*35L 1

6-22| AHA-06189-1 |tension cylinder o5 7 IHERET 1

6-23|AHB-0653 valve lever YR 1

6-24 set screw IETEE R M6*10L 1

6-25|AHB-0660 |legend plate F AT 1

6-26 plug BEEH PT 1/8"*1/4" | 4

6-27|AHA-0670A |bracket SR Z EC i A 1

6-28 spring washer AT M5 2

6-29 bolt PIZS AR M5*6L 2

6-30|AHA-0672 proximity switch mounting plat] :)E,Z EE%%E%& 1

6-31 spring washer AT M5 2

6-32 bolt VAL Vi M5*8L 2

6-33 limit switch PR EhBE R ZCK-M 1

6-34 bolt 7S F AR M3*15L 2

6-35| AHA-0665-CE|housing cover ERiES 1

6-36|AHA-0434 rubber washer 8 R 2

6-37 screw AR EL S M4*12L 2

6-38|PP-52080 handle i F 1

6-39 spring washer T BT ] M5 2

6-40 [screw PAGELE M5*8L 2

6-41{AHA-0668 cover bracket P A 1

6-42 bolt 7S A g R M5*5L 2

6-43]AHA-0666  |name plate NG A 1

6-44| sCrew PAICELEaE A M4*5L 4

6-45|AHB-0726B |left cover bracket LS BT 1

6-46|AHB-0726C |cover bracket VL 1

C-320NC




AGC-1006 IDLE WHEEL ASSEMBLY

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE|

PART SPEC.

QTY

6-47

bolt

B lvayesL: St

M6*25L

o

6-48

fix screw

T

P6

6-49

AHB-0822

lock washer

&

6-50

PP-18027

saw blade

ot Litd

HS 4242*34*1.1

6-51

AGC-3017

L.S bracket

EHEARE AR

6-52

bolt

7~ AR AR

MS8*8L

6-53

AGC-3016

L.S bracket

A o

6-54

bolt

INEHERR

M4*6L

6-55

AGC-3029

fixed plate

HHEE L EAR

6-56

bolt

AVAYEL: S

M12*15L

NN === DN

6-57

6-58

6-59

6-60

6-61

6-62

6-63

6-64

6-65

6-66

6-67

6-68

6-69

6-70

6-71

6-72

6-73

6-74

6-75

6-76

6-77

6-78

6-79

6-80

6-81

6-82

6-83

6-84

6-85

6-86

6-87

6-88

6-89

6-90

6-91

6-92

C-320NC



AGC-1007
MOTOR ASSEMBLY

DRIVE

135



AGC-1007 DRIVE MOTOR ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINESE PART SPEC. |Q'TY
7-1 |AHA-0514G  [reducer pulley Ve | 1
7-2 [MAE-2025  [washer iR = 1
7-3 [AHA-0525 washer gl 1
7-4 spring washer THEETE ] M10 1
7-5 bolt 7SR M10*30L 1
7-6 |AHA-0538G |motor pulley FEE LR 1
7-7 |PP-31081 motor =5 5HP 1
7-8 spring washer TR ] M10 1
7-9 bolt PATAYAL: S M10%25L 1

7-10|AHA-0525 washer A 1

7-11 spring washer THEEE ) M10 1

7-12 bolt PANEELE A M10*50L 1

7-13|AHR-2027 motor base plate FEEENR 1

7-14|AHA-0515 movable bar B EE S B 1

7-15 spring washer THEETE 5] MI12 1

7-16 nut 2IE M12 1

7-17|AHA-0526 set pipe FESE BTN 1

7-18 spring washer TR MI12 1

7-19 nut e M12 1

7-20 washer IEH] M10 1

7-21 spring washer P EEHE ] M10 1

7-22 bolt A7 AR M10*32L 1

7-23|PP-56287 belt il ' B-44 1

7-24|AHC-0501  |pulley cover LFES 1

7-25|PP-52090 lock plate E=xill 1

7-26|AHA-0507  |bracket SEEH 1

7-27 bolt AEER M5*12L 2

7-28 nut S M5 1

7-29]AHC-0511 bracket EFEZEEER 1

7-30| AHA-0510B  |bracket EZERE 2

7-31[AHA-0542B  |collar EHEE R 2

7-32| AHC-0512 pulley cover base plate | T5FI[FE 2 AR 1

7-33 bolt ARG M8*30L 1

7-34

7-35

7-36

7-37

7-38

7-39

7-40

7-41

7-42

7-43

7-44

7-45

7-46

C-320NC



88100

KTAWESSY LDIowdd 3¢1MD

17




AGC-1008 GUIDE BRACKET ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINESE] PART SPEC. |QTY
8-1 |[AHC-0738 guide bar SEETER 1
82 |AHA-0439B |slide tip R E e R ) 1
8-3 |AHA-0734 adjusting bolt VBt G R 5k 4
84 |[AHA-0439A_ |slide tip PR E e 1
8-5 |AGC-3018 ruler plate SR IEIN e 1
8-6 |AHC-1753B |descending slide bar | &[&fE 1
8-7 |AHA-1755B [feedler SRR 1
8-8 bolt WSS M6*10L 2
8-9 [AHA-1752  |[descending slide brackd x[FeAR ] & FE 1

8-10|AHA-1754 cover plate SRR E 1

8-11 bolt 7S AR M10*30L 2

8-12[PP53010 screw HETEiEhk M8*20L 1

8-13 spring washer SHEEFE ] M6 3

8-14 bolt WS SR M6*12L 3

8-15|AHA-1756 limit block MR &5 R e 1

8-16 bolt VAL i M6*40L 2

8-17|AHC-0749  |right guide bracket HEEE 1

8-18]AHA-0737  |slide tip PEe E e S 2

8-19 spring washer THEERET] M12 1

8-20 bolt PATAVEE - M12*75L 1

8-21|AHA-0748B [right insert holder ARG 1

8-22|AHA-0719 plain washer SRR T 2

8-23 bolt ATk MI12*40L 4

8-24| AHA-0743B |right movable insert |45 VEEIEREE 1

8-25|AHA-0744B |[right fixed insert 7 R 1

8-26| AHA-0704 bearing holder T BRE K R 2

8-27|AHA-0713-1 |[straight shaft H K R ] T 2

8-28| AHA-0706B |straight pin T BRE A ES 4

8-29[PP-14270 bearing LTI 6200 VV 4

8-30 spring washer TR ] M10 1

8-31|AHA-0707B |[roller pin S iy 2

8-32|PP-14270 bearing [ 6200 VV 4

8-33| AHA-0708B |washer FhHE 2

8-34]|AHA-0707C [roller pin g L 2

8-35 washer P M10 2

8-36 nut N M10 4

8-37 bolt 7S EERE M6*20L 2

8-38]AHA-0710  |spring R 2

8-39|AHA-0741  [right fitting G 1

8-40]AHA-0742  |right insert knob A5 R A 1

8-41|AHA-0745 coolant nozzle VAl kiEgs 1

8-42 bolt P/ FRIERR M5*8L 1

8-43|MJA-2041 bracket 7K BECE R AR 1

8-44|PP-43132 coolant valve EElEal] 1/8" 2

8-45| bolt A 7SEEER MS5*8L 2

8-46]|AHC-0722  |left guide bracket Vi e | 1

C-320NC



AGC-1008 GUIDE BRACKET ASSEMBLY

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE

PART SPEC.

QTY

8-47

AHA-07259

handle

B

—

8-48

AHA-0712B

left insert holder

st L7jES

8-49

AHA-0702B

left movable insert

PasR [t JIE 2

8-50

AHA-0701B

left fixed insert

ZE B ESRH T

8-51

limit switch

PRENPHRR

8-52

bolt

AYa:L: i)

M5*25L

8-53

AHA-0709

left fitting

I EEIE

8-54

AHA-0711

adjusting bolt

PRI

8-55

pin

5

¢3*16L

8-56

AGC-3020

movable saw blade cov

L E Al &1

8-57

bolt

PN PR

M6*5L

8-58

nut

b

M6

3-59

bolt

FAAYaeL s it

M6*35L

e L e ) e el B L ] Y R N N

8-60

8-61

8-62

8-63

3-64

8-65

8-66

8-67

8-68

8-69

8-70

8-71

8-72

8-73

8-74

8-75

8-76

8-77

8-78

8-79

8-80

8-81

8-82

8-83

3-84

8-85

8-86

8-87

3-88

8-89

8-90

8-91

8-92

C-320NC




WIRE BRUSH ASSEMBLY _

AGC-1089

920



AGC-1009 WIRE BRUSH ASSEMBLY

NO.] PARTNO. PART NAME PART NAMEI N CHINESE| PART SPEC. |QTY
9-1 [AGC-3025  [brush cover S E =5 1
9-2 |AGC-3027 brush bracket HIR = E TN 1
9-3 bolt PATAY L M8*16L 2
9-4 spring washer THEEFE T M8 2
9-5 nut [EE M8 2
9-6 bolt PATAN L M8*15L 2
9-7 spring washer THER ] M8 2
9-8 washer RHEET] M8 2
9-9 |PP-13025 du bearing B UK 1215 2

9-10|AHB-0519 brush shaft R 2

9-11{PP-15010 universal ioint e 12MM 2

9-12|PP-15012 dust seal HhEElhEE 2

9-131AGC-3026 shaft (R 1

9-14|AHA-1211 bearing bracket H R R 1

9-15 bolt ARy L M8*40L 2

9-16 spring washer THEEFE ] M8 2

9-17|AHA-1207  |pulley shaft i 1

9-18|PP-14272 bearing LTHE 6201V 2

9-19[PP-58109 snap ring IR R32 1

9-20]AHA-1202  [brush pulley S ] 7 T i 1

9-21 spring pin TSR P 4*25L 1

9-22 set screw 1ESTEERR M6*6L 1

9-23|PP-56509 belt & M36 1

9-24| AGC-3028 brush pulley cover R R 2 1

9-25 bolt A AL M6*16L 1

9-26|PP-58002 wire brush Sl 90*8MM 1

9-27 washer RRIFEE] 5/16" 2

9-28 nut [E M8 1

9-29]AHA-1217 lock lever R E EHF 1

9-30 bolt ARV AN M8*35L 1

9-31 set screw ISR MS5*6L 2

9-32|AHA-1220-1 |brush cover plate HIFIEEE 1R 1

{933 bolt INFEIRAR M4*4L 2

9-34| AHA-1203-CE|brush pulley cover ()| Sl 57 T e 2=(—) 1

9-35 ‘

9-36

9-37

9-38

9-39

9-40

9-41

9-42

9-43

9-44

9-45

9-46

C-320NC




ATEWASSY JAANTTAD ONIQHAA ® d4000NT

7

W1a1-0N




AGC-1010A ENCODER & FEEDING CYLINDER ASSEMBLY

NO.| PART NO. PART NAME PART NAMEI N CHINESE| PART SPEC. [Q'TY
10-1JAHA-16019-1 [feed cylinder IEEHHERRL 1
10-2 bolt 7S FAERR M12*30L 1
10-3 bolt A7 FEAR M14*25L 2
10-4|{AHA-1605  |bush bolt RS 1
10-5 bolt 7S AR M18*60L 1
10-6 |AHA-1563 encoder bracket SRR R ] ERE 1
10-7|AHA-1562 movable plate ERE TR B 1
10-8 |PP-90492 encoder SEHEAY LBT-002-2000 | 1
10-9{AHA-1560  |[stop gear B~ B 1
10-10 bolt A 7S IR M3*8L 3
10-11 bolt Pyl M6*40L 1
10-12]AHA-1561-1 |stop chain E~TEE 1
10-13]AHA-1564 encoder bracket () |EHEREIEHE(Z) 1
10-14 bolt RVAYEEL M5*10L 2
10-15|AHA-1645 bearing holder MR HE 1
10-16 spring washer TEHEEFE ] M12 1
10-17 bolt A 7SR M12*30L 1
10-18|PP-14430,A,B |bearing B 2035 IPC/EA
10-19JAHA-1643  |nut e ‘ 1
10-20) pin Ehel ¢ 5*%25L 1
10-21]AHA-1641 cover E~TIEA 1
10-22 spring washer THEETEH] M5 2
10-23 bolt VAL S M5*12L 2
10-24 spring washer THERIET] M5 2
10-25 bolt 7SS AR M5*12L 2
1026l AGC-1038  |cylinder cover THRE 2 1
10-27 bolt 7S AR M5*8L 6
10-28 bolt VATl Ao M8*100L 1
10-29 nut R M8 1
10-30|AHC-1654 set plate ERHmE e 1
10-31 bolt IS A TRAR M12%50L 2
10-32]M3L-9-10 spring TS 1
10-33[PP-13020 du bushing AR 1012 2
10-34

10-35

10-36

10-37

10-38

10-39

10-40

10-41

10-42

10-43

10-44]

10-45

10-46

C-320NC



ACC-1011 |
CHIP CONVEYOR ASSEMBLY
2




AGC-1011 CHIP CONVEYOR ASSEMBLY (OPTIONAL)

NO.| PART NO. PARTNAME  |PART NAMEIN CHINESE| PART SPEC. |QTY
11-1/AHA-2015A |[basket ey N 1
11-2|AHA-2014  [rod RIS IR 1
11-3|AHA-2022B |shaft i ] 1
11-4|AGC-1060 motor bracket % FeE S jBE 1
11-5|AHB-2019B  [wheel (EE UL U] 1
11-6 |AHB-2026 plate TR 1
11-7 bolt PSR RR 4
11-8{PP-31640-1  |motor TR EZE OMM-20-128-002] 1
11-9|PP-43117 flow control valve ViR 1
11-10AHB-2019A |wheel EEFERCN) 1
11-11JAHB-2023A |wheel shaft FHERER 1
11-12|PP-14003 bearing i1 6202 VV 2
11-13|PP-52097 snap ring IR S15 1
11-14 AHB-2020B  [bearing holder AR A 1
11-15|PP-58106 snap ring HIER R35 1
11-16|PP-19061 chain FHif RS35 1
11-17]AGC-1061 motor cover MREEEE 1
11-18 bolt WS FERRR M6*5L 2
11-19AHA-2043 fixed plate B ErEE R 1
11-20) [bolt AI7S AR AR -~ [M6*sL 2
1121

11-22

11-23

11-24

11-25

11-26

11-27

11-28

11-29)

11-30

11-31

11-32

11-33

11-34

11-35

11-36

1137

11-38

11-39

11-40

11-41

11-42

11-43

11-44

11-45

11-46

C-320NC







AGC-1012 WORK FEED ASSEMBLY

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE|

PART SPEC.

QTY

12-1

AHB-1654

roller

i

12-2

PP-14275

bearing

K

6205 ZZ

12-3

AHA-1636

roller bracket

i [ e B

12-4

bolt

VS5

M12*25L

12-5

AHB-1653

right roller bracket

o i [

12-6

AHB-1691

left roller bracket

e ¥ ] e

12-7

bolt

RVAYEELESEA

M12*25L

12-8

guide bar

BN [ T

12-9

stopper plate

B gRIER

12-10

bolt

P it

M8*25L

12-11

AHB-1682

roller bracket

TR i ] A

12-12

AHB-1687

right roller bracket

Y=y IR

12-13

AHB-1686

left roller bracket

Z (A

12-14

AHB-1690

shaft

(A

12-15

AHB-1688B

roller

yEIREEE

NN —= =0 | mi s | == BN DO

12-16)

12-17

12-18

12-19

12-20,

12-21

12-22

12-23

12-24

12-25

12-26

12-27

12-28

12-29

12-30,

12-31

12-32

12-33

12-34

12-35

12-36

12-37

12-38

12-39,

12-40

12-41

12-42

12-43

12-44

12-45

12-46

C-320NC




AGC-1013.VRK

28




AGC-1013 MULTI-VISE (OPTIONAL)

NO.

PART NO.

PART NAME

PART NAMEI N CHINESE

PART SPEC.

QTY

13-1

AHC-19038

front multi-vise cylinde

GORN:SAKE

13-2

AHA-1908

rod

HE

13-3

AHA-1905

fixed bolt

] < AR

13-4

nut

L

M14

13-5

AHC-1912

adjusting bolt

T EREREIRAR

13-6

snap ring

EE

S20

13-7

AHA-1923

adjusting handle

AR T

13-8

AHC-19240

clamper

TR

13-9

bolt

VAV SR

M§*20L

13-10,

AHC-19039

rear multi-vise cylinder

& T BRRLAH

IR I N AN —

13-11

13-12

13-13

13-14

13-15

13-16

13-17

13-18

13-19

13-20

13-21

13-22

13-23

13-24

13-25

13-26

13-27

13-28

13-29

13-30

13-31

13-32

13-33

13-34

13-35

13-36

13-37

13-38

13-39

13-40

13-41

13-42

13-43

13-44

13-45

13-46

C-320NC




c€Ozsco APPENDIX

CE MARK CERTIFICATE

CE MARK CERTIFICATE
RE: COSEN BRAND BAND SAWS WITH CE MARK AND ALL STANDARD ACCESSORIES

MODEL :
SERIAL NO. :

WE HEREBY CERTIFY THAT THE ABOVE MACHINE HAS BEEN IN CONFORMITY TO CE
LEGISLATION AND THE MACHINE ALEARDY LABELED WITH CE MARK.

COSEN MACHINERY INDUSTRIAL CO., LTD.

APPENDIX



SUGGESTION SHEET

DATE /

GET A FREE CATALOG JUST FOR EXPRESSING YOUR OPINION !

Help us improve our manual and machine. Please complete this form, pull out this page and send it in today. The address

is on the reverse side.

Machine Type of Instruction Manual

Print Number

| Country

1. How would you rate the overall quality of
this machine?

|l Excellent

[ Very Good

Il Good

| Fair

|| Below Average

|| Poor

2. What were the things you liked most
about the instruction manual?(Check all
that apply)

|| Pace

|| Format

| Writing Style

|l Table of Contents

[{ Dlustrations

|| Type Style

|| Cover

|| Depth of Coverage
|| Fast Track Notes

3. How did you decide to buy this machine?
|| Recommended by friend

[| Recommended by store personnel

|| Manufacturer reputation

|| Read advertisement in

| Other

4. What is your level of experience with the
subject covered for machine?

[| Beginner

|| Intermediate

|| Advanced

5. How long have you been using a machine?
years
months

6. What kind of optienal accessories do you
plan to buy? (Check all that apply)

|| Additional saw blade

|| Roller table

[ Multi-vises clamping

|| Vise pressure regulator

|l Infinitely variable blade speed device

|| Additional wire brushes

|| Chip conveyor

[| Hydraulic clamping device(double side

type)

7. On what machine-related subject(s) would you like to see more instruction?

Section

Improve

8. Do vou have any other comments about this machine?

Machine Parts

Improve

- 3 Please cut the line here.

SUGGEST . DOC




by

PLEASE FOLD, SEAL, AND MAIL TO COSEN

To:

GCOSEN MACHINERY INDUSTRIAL CO., LTD.
Customer Service Department
110 Ching-Fu Street
Hsin-Chu 300
Taiwan, R.O.C.
Tel:886-3-5332143
cosen@ms9.hinet.net

Stamp

ENVELOPE . DOC



COSEN MACHINERY INDUSTRIAL CO., LTD.
110, CHING-FU STREET, HSIN-CHU, TAIWAN, R. O. C.
TEL  886-3-5332143-5

FAX 886-3-5348324
e-mail  cosen@ms9.hinet.net

9MCX-3201



